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1. Summary of Test Data

. Applicable Rule
Test Requirement (Section 15.407) Result
. 15.407 (a)(1)/(2)/(3)
Maximum Conducted Output Power KDB 789033 D02 vO1r02 Pass
. 15.407 (a)(1)/(2)/(3)
Power Spectrum Density KDB 789033 D02 vO1r02 Pass
. . . 15.407(a)(5), 15.407(e)
Minimum Emission Bandwidth KDB 789033 DO2 vO1r02 Pass
Em|s§|ons In F.{es.trlcted Frequency Bands 15.407(b), 15.209 Pass
(Radiated emission measurements)
Emission on The Band Edge 15.407(b), 15.209 Pass
. - 15.407(b)(6)
AC Line Conducted Emission 15.207 Pass
Antenna requirement 15.203 Pass
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2. General information
2.1 Identification of the EUT

Product: Console for Exercise Machine
Model No.: HURESAC-3XE-C

Radio Module: MS-57423

Operating Frequency: 1.5180 MHz ~ 5240 MHz for 802.11a, 802.11n(HT20)

2.5190 MHz ~ 5230 MHz for 802.11n (HT40)

3. 5745 MHz ~ 5825 MHz for 802.11a, 802.11n (HT20)

4. 5755 MHz ~ 5795 MHz for 802.11n (HT40)
Channel Number: 1. 4 channels for 5180 MHz ~ 5240 MHz for 802.11a,802.11n (HT20)
2. 2 channels for 5190 MHz ~ 5230 MHz for 802.11n (HT40)
3. 5 channels for 5745 MHz ~ 5825 MHz for 802.11a, 802.11n (HT20)
4

. 2 channels for 5755 MHz ~ 5795 MHz for 802.11n (HT40)

Access scheme: DSSS, OFDM

Modulation 64QAM, 16QAM, QPSK, BPSK for OFDM
Rated Power: DC 12 V from adapter

Power Cord: N/A

Sample Received: Mar. 08, 2016
Test Date(s): Apr. 21,2016 ~ Jun. 03, 2016

Note 1: The test report only allows to be revised within three years from its original issued date unless further standard or the requirement was noticed.

Note 2: When determining the test conclusion, the Measurement Uncertainty of test has been considered.

Note 3: Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website:
http://www.intertek-twn.com/terms/ . Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly
representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis
of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no
responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release
you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any
such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.



intertek

Total Quality. Assured.

FCC ID: TN73XERFID

Report No.: 180400028TWN-001

Page 7 of 90
2.2 Additional information of EUT
Transmit path
Modulation mode
Chain 0 / Main Chain 1 / AUX
802.11a \Y \Y
802.11 n (HT20) Y% Y%

Product SW version: | Ul 0.1.7.2, 0S 2.0.19, |10 10

Product HW version : | v1.1

Radio SW version : N/A
Radio HW version : 0B
Test SW Version : USI_BCMA43XX_Testing_Tool V1 4 10r8

2.3 Antenna description

Antenna 1

The antenna is affixed to the EUT using a unique connector, which allows for replacement of a
broken antenna, but DOES NOT use a standard antenna jack or electrical connector.

Antenna Gain : 4.3 dBi max for 5GHz
Antenna Type : PIFA antenna
Connector Type : l-pex

Antenna 2

The antenna is affixed to the EUT using a unique connector, which allows for replacement of a
broken antenna, but DOES NOT use a standard antenna jack or electrical connector.

Antenna Gain : 3.88 dBi max for 5GHz

Antenna Type : PIFA antenna

Connector Type : l-pex
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2.4 Peripherals equipment
Peripherals Brand Model No. Serial No. Data cable
Notebook PC HP HP Compaq nc2400 CNF6413CGN Micro USB 0.5 meter x 1
Adapter N/A LSE0107A1240 N/A N/A

2.7 Operation mode

The EUT was supplied with DC 12 V from adapter (Test voltage: 120 Vac, 60 Hz) .

TX-MODE is based on a specific test program “USI BCM FCC CE REG Tool”, and the program can

select different frequency and modulation.

With individual verifying, the maximum output power were found out 6 Mbps data rate for
802.11a mode, 6.5 Mbps data rate for 802.11n(HT20) mode and, 13.5 Mbps data rate for

802.11n(HT40) mode the final tests were executed under these conditions recorded in this

report individually.

802.11a ch40 chain0

802.11n HT20 ch40 chain0

802.11n HT20 ch40 chainl

802.11n HT20 ch40
chainl+chain0

AV AV AV AV
Data rate (dBm) Data rate (dBm) Data rate (dBm) Data rate (dBm)
6 13.82 MCSO0 12.04 MCSO 11.49 MCSO 14.78
9 13.75 MCS1 11.96 MCS1 11.41 MCS1 14.70
12 13.63 MCS2 11.87 MCS2 11.35 MCS2 14.63
18 13.57 MCS3 11.83 MCS3 11.29 MCS3 14.58
24 13.51 MCS4 11.75 MCS4 11.22 MCS4 14.50
36 13.44 MCS5 11.69 MCS5 11.16 MCS5 14.44
48 13.36 MCS6 11.62 MCS6 11.08 MCS6 14.37
54 13.3 MCS7 11.56 MCS7 11.01 MCS7 14.30

802.11a ch40 chainl

802.11n HT40 ch38 chain0

802.11n HT40 ch38 chainl

802.11n HT40 ch38
chainl+chain0

Data rate AV Data rate AV Data rate AV Data rate AV

(dBm) (dBm) (dBm) (dBm)
6 13.83 MCSO0 11.73 MCSO 11.05 MCSO 14.41
9 13.73 MCS1 11.68 MCS1 10.96 MCS1 14.35
12 13.65 MCS2 11.61 MCS2 10.91 MCS2 14.28
18 13.58 MCS3 11.57 MCS3 10.85 MCS3 14.24
24 13.5 MCS4 115 MCS4 10.79 MCS4 14.17
36 13.43 MCS5 11.43 MCS5 10.72 MCS5 14.10
48 13.34 MCS6 11.36 MCS6 10.66 MCS6 14.03
54 13.25 MCS7 11.29 MCS7 10.58 MCS7 13.96
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2.8 Applied test modes and channels
Data
Test items Mode Rate Channel Antenna
(Mbps)
802.11a 6 36,40,48,149,157,165 |Chain0/Chainl
Maximum Conducted Output 8(?_'2_"_;3; 6.5 36,40,48,149,157,165 |Chain0/Chainl
Power 802.11
Aln . .
(HT40) 13.5 38,46,151,159 Chain0/Chainl
802.11a 6 36,40,48,149,157,165 |Chain0/Chainl
802.11n . .
Power Spectrum Density (HT20) 6.5 36,40,48,149,157,165 |Chain0/Chainl
802.11 n . .
(HT40) 13.5 38,46,151,159 Chain0/Chainl
802.11a 6 36,40,48,149,157,165 |Chain0/Chainl
802.11n . .
Emission BW (HT20) 6.5 36,40,48,149,157,165 |Chain0/Chainl
802.11 n ] )
(HT40) 13.5 38,46,151,159 Chain0/Chainl
Radiated spurious Emission .
9kHz~1GHz Normal Link
802.11a 6 36,40,48,149,157,165 |Chain0/Chainl
Emissions In Restricted 802.11n . .
Frequency Bands (Radiated (HT20) 6.5 36,40,48,149,157,165 |Chain0+Chainl
emission measurements
) 802.11n 13.5 38,46,151,159 Chain0+Chainl
(HT40)
802.11a 6 36,40,48,149,157,165 |Chain0/Chainl
802.11n . .
Emission on The Band Edge (HT20) 6.5 36,40,48,149,157,165 |Chain0+Chainl
802.11n . .
(HT40) 13.5 38,46,151,159 Chain0+Chainl

AC Line Conducted Emission

Normal Link
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2.9 Power setting of test software

Channels & power setting software provided by the client was used to change the
operating channels as well as the output power level and is going to be installed in

the final end product.

Mod Software Version: USI_BCM43XX_Testing_Tool_V1_4_10r8
oae Channel Frequency Power setting
36 5180 18
40 5200 18
802.11a 48 5240 18
(Chain 0) 149 5745 19.5
157 5785 19.5
165 5825 19.5
36 5180 19
40 5200 19
802.11a 48 5240 19
(Chain 1) 149 5745 19.5
157 5785 20
165 5825 20
36 5180 16
40 5200 16
802.11n 48 5240 16
(HT 20) 149 5745 17
157 5785 18
165 5825 18
38 5190 15.5
802.11ac 46 5230 15.5
(HT 40) 151 5755 17
159 5795 17

Note: The EUT was programmed to be in continuously transmitting mode and the transmit

duty cycle is not less than 98%.

Frequenc Signal on HeEle e Duty Cycle
Mode Channel 9 ¥ Data rate g transmit | Duty cycle yLy
(MHz) time(s) . factor
time(s)

802.11a 36 5180 6 1 1 1.000 0.000

802.11n(HT20) 36 5180 6.5 1 1 1.000 0.000

802.11n(HT40) 38 5190 13.5 1 1 1.000 0.000

802.11n.(HT20) 36 5180 6.5 1 1 1.000 0.000
chainl

802'11”.(HT20) 38 5190 135 1 1 1.000 0.000
chainl

802'11”.(HT20) 38 5190 135 1 1 1.000 0.000
chain2




intertek

Total Quality. Assured.

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
Page 11 of 90

ChainO0 : Duty cycle @ 802.11a mode Ch 36
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Chain0 : Duty cycle @ 802.11n(HT20) mode Ch 36
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ChainO : Duty cycle @ 802.11n(HT40) mode Ch 38
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Temperature: 25 T
Relative Humidity: 50 %
Atmospheric Pressure 1008 hPa

Channel number

36,40,48,149,157,165 for 20MHz

38,46,151,159 for 40MHz

3.2 Limit for maximum output power

Operating Frequency (MHz)

Conducted output power limit

5150~5250

<0.25W (24 dBm)

5725~5850

<1W (30 dBm)

Operating Frequency (MHz)

Maximum E.I.R.P. limit

5150~5250

<1 W (30 dBm)

5725~5850

<4 W (36 dBm)

3.3 Measuring instrument setting

Power meter for Nominal Bandwidth less than 65MHz

Power meter

Setting

Bandwidth

65MHz bandwidth is greater than the EUT

emission bandwidth

Detector

Average

3.4 Test procedure

Test procedures refer to clause E) 3) b) measurement using a gated RF average power meter of

KDB 789033 D02 v01r02

Test procedures refer to clause E) 2) b) Method SA-1 of KDB 789033 D02 v01r02
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3.5 Test diagram

Attenuator
O &
-Q@ DE Block
oo — EUT Power supply
Power meter or
Spectrum Analyzer

3.6 Test results
Data |Output Power| aptenna weEl) | Bmlises .| Limit of .
Freq. (AV) . Output | Conducted | Margin Margin

Mode Ch. Rate Gain E.l.R.P.
(MHz) (Mbps) (dBi) Power Power (dB) (dBm) (dB)
dBm | mW (dBm) (dBm)

36 5180 13.88 | 24.43 4.3 18.18 24.00 -10.12 | 36.00 | -17.82
40 5200 13.82 | 24.10 4.3 18.12 24.00 -10.18 | 36.00 | -17.88
802.11a| 48 | 5240 ; 1433 (2710 | 43 | 1863 | 2400 | -9.67 | 36.00 |-17.37
Chain0 | 149 | 5745 14.05|2541 | 43 | 1835 | 30.00 |-15.95 | 36.00 | -17.65
157 5785 13.72 | 23.55 4.3 18.02 30.00 -16.28 | 36.00 | -17.98
165 5825 13.11 | 20.46 4.3 17.41 30.00 -16.89 | 36.00 | -18.59
36 5180 13.63 | 23.07 3.88 17.51 24.00 -10.37 | 36.00 | -18.49
40 5200 13.83 | 24.15 3.88 17.71 24.00 -10.17 | 36.00 | -18.29
802.11a| 48 | 5240 : 1430 (2692 | 3.88 | 18.18 | 24.00 | -9.70 | 36.00 |-17.82
Chainl 149 5745 13.45|22.13 3.88 17.33 30.00 -16.55 | 36.00 | -18.67
157 5785 13.26 | 21.18 3.88 17.14 30.00 -16.74 | 36.00 | -18.86
165 5825 12.55|17.99 3.88 16.43 30.00 -17.45 | 36.00 | -19.57
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Output Power
Fre Data '(AV) i .I-Otall-\':l‘:’Wer Antenna0|Antennal ci)csltlaz:d C::L‘:c(t):d Margin CLLCH Margin
Mode |Channel 9 | Rate Chain | Chain (AV) Gain Gain P 8N £ LR.P. g
(MHz) (Mbps) 0 1 (dBi) (dBi) Power Power (dB) (dBm) (dB)
P (dBm) | (dBm)
dBm | dBm | mW | dBm
36 | 5180 11.93 | 11.37 |29.30|14.67| 4.3 3.88 18.78 24.00 | -9.33 | 36.00 |-17.22
40 | 5200 12.04 | 11.49 |30.09|14.78| 4.3 3.88 18.89 24.00 | -9.22 | 36.00 |-17.11
802.11n| 48 | 5240 12.55 | 12.22 |34.66|15.40| 4.3 3.88 19.50 24.00 | -8.60 | 36.00 |-16.50
: 6.5
(HT20)| 149 | 5745 11.65 | 11.55 [28.91|14.61| 43 3.88 18.71 30.00 |-15.39] 36.00 |-17.29
157 | 5785 12.15 | 11.7 |31.20|14.94| 43 3.88 19.05 30.00 |-15.06| 36.00 |-16.95
165 | 5825 11.68 | 10.59 |26.18|14.18| 4.3 3.88 18.30 30.00 |-15.82] 36.00 |-17.70
38 | 5190 11.73 | 11.05 |27.63|14.41| 43 3.88 18.53 24.00 | -9.59 | 36.00 |-17.47
802.11n| 46 | 5230 5 12.05 | 11.52 |30.22|14.80| 4.3 3.88 18.91 24.00 | -9.20 | 36.00 |-17.09
13.5
(HT40)| 151 | 5755 11.7 | 11.47 |28.82|14.60| 4.3 3.88 18.70 30.00 |-15.40| 36.00 |-17.30
159 | 5795 11.46 | 10.93 |26.38|14.21| 4.3 3.88 18.32 30.00 |-15.79| 36.00 |-17.68




intertek

Total Quality. Assured.

4. Power Spectrum Density

4.1 Operating environment

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
Page 17 of 90

Temperature: 25 T
Relative Humidity: 50 %
Atmospheric Pressure 1008 hPa

Channel number

36,40,48,149,157,165 for 20MHz
38,46,151,159 for 40MHz

4.2 Limit for power spectrum density

Operating Frequency (MHz)

Power density limit

5150~5250

<17 dBm/MHz

5725~5850

< 30 dBm/500kHz

4.3 Measuring instrument setting

Spectrum analyzer settings (5150~5250MHz)

Spectrum Analyzer function Setting
Detector RMS

RBW =1MHz

VBW =3 MHz

Sweep Auto couple

Trace Average

Span Encompass the 26 dB EBW
Attenuation Auto
Sweep point > 2 Span / RBW

Spectrum analyzer settings (5725~5850MHz)

Spectrum Analyzer function Setting
Detector RMS
RBW =100kHz
VBW =300 kHz
Sweep Auto couple
Trace Average
Span Encompass the 6 dB EBW
Attenuation Auto

Sweep point

> 2 Span / RBW
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4.4 Test procedure

Set relevant parameter according to clause 4.3.
Trace average at least 100 traces in power averaging mode.
Compute power by integrating the spectrum across the 26 dB or 6dB EBW of the signal
using the instrument’s band power measurement function with band limits set equal to
the EBW band edges

4. If measurement bandwidth of Maximum PSD is specified in 500 kHz, add
10log(500kHz/RBW) to the measured result, whereas RBW (< 500 KHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement. The RBW is 100
kHz. So, we will add 6.989 to the results.

4.5 Test diagram

Attenuator
[ | &
O@ DC block
oo — EUT Power supply

Spectrum Analyzer
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4.6 Test results

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Mode Channel Frequency PSD Result Limit Margin
(MHz) (dBm) (mw) (dBm) (dB)
36 5180 2.717 1.87 2.717 11 -8.28
40 5200 2.948 1.97 2.948 11 -8.05
802.11a 48 5240 3.696 2.34 3.696 11 -7.30
Chain0 149 5745 1.256 1.34 1.26 30 -21.75
157 5785 0.140 1.03 0.14 30 -22.87
165 5825 0.167 1.04 0.17 30 -22.84
36 5180 3.328 2.15 3.328 11 -7.67
40 5200 3.381 2.18 3.381 11 -7.62
802.11a 48 5240 4,376 2.74 4.376 11 -6.62
Chainl 149 5745 -0.088 0.98 -0.09 30 -30.09
157 5785 -0.393 0.91 -0.39 30 -30.39
165 5825 -1.164 0.76 -1.16 30 -31.16
Note: The values of 802.11a Chain1 have modified with Reference level Offset(29.54
dB=22.55(cable loss) + 10Log(500/100)).
Mode | Channel Frequency 'TSD (dBm). Total PSD M'M(.) Limit | Margin
(MHz) | chain0 | chainl | mW | dBm |Correction |Result|(dBm)| (dB)
36 5180 0.985 0.281 | 2.32 | 3.66 3.01 6.67 11 -4.33
40 5200 1.305 0.69 2.52 | 4.02 3.01 7.03 11 -3.97
802.11n 48 5240 2.031 1.553 3.03 | 481 3.01 7.82 11 -3.18
(HT 20) 149 5745 -0.585 -0.934 | 1.68 | 2.25 3.01 5.26 26 |-20.74
157 5785 -0.925 -1.24 1.56 | 1.93 3.01 4,94 26 |-21.06
165 5825 -1.71 -1.91 1.32 | 1.20 3.01 4.21 26 | -21.79
38 5190 -3.726 -4.338 | 0.79 | -1.01 3.01 2.00 11 -9.00
802.11n 46 5230 -2.726 -3.309 | 1.00 | 0.00 3.01 3.01 11 -7.99
(HT 40) 151 5755 -4.368 -4.956 | 0.69 | -1.64 3.01 1.37 26 |-24.63
159 5795 -5.202 -5.348 | 0.59 | -2.26 3.01 0.75 26 |-25.25

Note: MIMO Correction: 10log(Nant)
RBW Correction: 10log(500kHz/1MHz) or 10log(500kHz/100kHz)
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ChainO : Power Spectral Density @ 802.11a mode Ch36

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11a_Chain0_Ch3é_5180)

L RF S06  DC SEMSE:INT ALIGHN AUTO 044439 PM &pr 25, 2015

[Center Freq 5.180000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.183 390 0 GHz

1L%;:IBldiv Ref 18.55 dBm 2.717 dBm

855 .

145
-11.5
215
315
415
515
515
715

Center 5.18000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS

ChainO : Power Spectral Density @ 802.11a mode Ch40

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11a_Chain0_Ch40_5200)

L RF S06  DC SEMSE:INT ALIGHN AUTO 07:18:24 PM &pr 25, 2015

[Center Freq 5.200000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.195 627 5 GHz

1L%;:IBldiv Ref 18.55 dBm 2.948 dBm

855 ’

145
-11.5
215
315
415
515
515
715

Center 5.20000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS
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ChainO : Power Spectral Density @ 802.11a mode Ch48

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11a_Chain0_Ch48_5240)

L RF S0 DO SEMSE:INT ALIGHN AUTO 07.25:33 PM &pr 25, 2015

Marker 1 5.243097500000 GHz . #Avg Type: RMS TRACE|] 23458

PNO: Wide ~—»— Trig:Free Run Avg[Held: 100100 TYPE|A Wil

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.243 097 5 GHz

1L%;:IBldiv Ref 18.55 dBm 3.696 dBm
8.55
145
-11.5
215
3.5
-5
515
B1.5
715

Center 5.24000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS

ChainO : Power Spectral Density @ 802.11a mode Ch149

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11a_Chain0_Ch149_5745)

L RF S0 DO SENSE:INT ALIGH AUTO 07:50:59 PM Apr 25, 2016

Center Freq 5.745000000 GHz | ) #Avg Type: RMS TRACE[1[2 3456

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100100 TYPE| A, Wbt

IFGain:Low #Atten: 6 dB DET|A [ MR R

Ref Offset 2954 dB Mkr1 5.742 487 5 GHz

1L%gB.fdiv Ref 15.30 dBm 1.256 dBm

530 ’

-4.70
-14.7
=247
347
447
547
547
Fa7

Center 5.74500 GHz Span 30.00 MHz

#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)

MSG %STATUS
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ChainO : Power Spectral Density @ 802.11a mode Ch157

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11a_Chain0_Ch157_5785)

L RF S0 DO SEMSE:INT ALIGHN AUTO 07.56:15 PM &pr 25, 2015
[Center Freq 5.785000000 GHz | ) #Avg Type: RMS TRACE[ - 3456
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 26,54 dB Mkr1 5.782 180 0 GHz
1L%;:IBldiv Ref 15.38 dBm 0.140 dBm
538 ’
452
-14.6
-246
34.6
-44.6
546
646
746
Center 5.78500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG [@STATUS

ChainO : Power Spectral Density @ 802.11a mode Ch165

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11a_Chain0_Ch165_5825)

L RF S0 DO SENSE:INT ALIGH AUTO 08:01:41 PM Apr 25, 2016

Center Freq 5.825000000 GHz | ) #Avg Type: RMS TRacE[[[o 3456

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100100 TYPE| A, Wbt

IFGain:Low #Atten: 6 dB DET|A [ MR R

Ref Offset 20,54 dB Mkr1 5.821 250 0 GHz

1L%gB.fdiv Ref 14.97 dBm 0.167 dBm

497 ’

503
-15.0
-25.0
-35.0
-45.0
-55.0
-65.0
-75.0

Center 5.82500 GHz Span 30.00 MHz

#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)

MSG %STATUS
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Chainl : Power Spectral Density @ 802.11a mode Ch36

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11a_Chain1_Ch36_5180)

L RF S0 DO SENSE:INT ALIGH AUTO 08:07:37 PM Apr 25, 2016
Center Freq 5.180000000 GHz ) #Avy Type: RMS TRACE[| - 325 g
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100100 TYPE| A, Wbt
IFGain:Low #Atten: 6 dB DET|A [ MR R
Ref Offset 22,55 dB Mkr1 5.182 715 0 GHz
1L%gB.fdiv Ref 18.55 dBm 3.328 dBm
855
0
1,45
-11.5
215 A e
315
415
515
615
715
Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)
MSG %STATUS

Chainl : Power Spectral Density @ 802.11a mode Ch40

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11a_Chain1_Ch40_5200)

L RF S06  DC SEMSE:INT ALIGHN AUTO 08:12:53 PM &pr 25, 2015

[Center Freq 5.200000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.196 820 0 GHz

1L%;:IBldiv Ref 18.55 dBm 3.381 dBm

855 .

145
-11.5
215
315
415
515
515
715

Center 5.20000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS
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Chainl : Power Spectral Density @ 802.11a mode Ch48

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11a_Chain1_Ch48_5240)

L RF S0 DO SENSE:INT ALIGH AUTO 08:19:11 PM Apr 25, 2016
Center Freq 5.240000000 GHz ) #Avg Type: RMS TRACE[1[2 3456
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100100 TYPE| A, Wbt
IFGain:Low #Atten: 6 dB DET|A [ MR R
Ref Offset 2256 dB Mkr1 5.242 535 0 GHz
1L%gB.fdiv Ref 18.55 dBm 4.376 dBm
855 .
\
1,45
-11.5
215 bty N
315
415
515
615
715
Center 5.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)
MSG %STATUS

Chainl : Power Spectral Density @ 802.11a mode Ch149

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11a_Chain1_Ch149_5745)

L RF S0 DO SEMSE:INT ALIGHN AUTO 08:25:14 PM &pr 25, 2015
[Center Freq 5.745000000 GHz | ) #Avg Type: RMS TRACE[ 234586
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 26,54 dB Mkr1 5.749 365 0 GHz
1L%;:IBldiv Ref 13.95 dBm -0.088 dBm
395 ’
505
-168.1
261 A
3.1
-48.1
581
8.1
7.1
Center 5.74500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG [@STATUS
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Chainl : Power Spectral Density @ 802.11a mode Ch157

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11a_Chain1_Ch157_5785)

L RF S0 DO SENSE:INT ALIGH AUTO 08:29:47 PM Apr 25, 2016
Center Freq 5.785000000 GHz | ) #Avg Type: RMS TRacE[[[o 3456
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100100 TYPE| A, Wbt
IFGain:Low #Atten: 6 dB DET|A [ MR R
Ref Offset 20,54 dB Mkr1 5.782 172 5 GHz
1L%gB.fdiv Ref 13.92 dBm -0.393 dBm
392 P
6.08 2
-16.1
-2B.1 .
-36.1
-4B.1
-5E.1
-6E.1
7E.1
Center 5.78500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG %STATUS

Chainl : Power Spectral Density @ 802.11a mode Ch165

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11a_Chain1_Ch165_5825)

L RF S0 DO SEMSE:INT ALIGHN AUTO 08:33:51 PM &pr 25, 2015
[Center Freq 5.825000000 GHz | ) #Avg Type: RMS TRACE[ - 3456
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 26,54 dB Mkr1 5.821 265 0 GHz
1L%;:IBldiv Ref 13.76 dBm -1.164 dBm
378 ’
6.2 AA
-16.2
262 LA -
3.2
-45.2
-55.2
-66.2
-75.2
Center 5.82500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG [@STATUS
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ChainO : Power Spectral Density @ 802.11n(HT20) mode Ch36

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT20)_Chain0_Ch36_5180)

L RF S06  DC SEMSE:INT ALIGHN AUTO 09:16:15 PM &pr 25, 2015

[Center Freq 5.180000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.176 835 0 GHz

1L%;:IBldiv Ref 17.58 dBm 0.985 dBm

758 Q

242
-12.4
-22.4
324
-42.4
524
2.4
724

Center 5.18000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS

ChainO : Power Spectral Density @ 802.11n(HT20) mode Ch40

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT20)_Chain0_Ch40_5200)

L RF S06  DC SEMSE:INT ALIGHN AUTO 09:20:33 PM &pr 25, 2015
[Center Freq 5.200000000 GHz ) #Avg Type: RMS TRACE[| -2 458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 22 55 dB Mkr1 5.203 480 0 GHz
1L%;:IBldiv Ref 17.50 dBm 1.305 dBm
750 .
280
-12.5
-225
325 ATFRTRETEN -
425
525
525
725
Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)
MSG [@STATUS
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ChainO : Power Spectral Density @ 802.11n(HT20) mode Ch48

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT20)_Chain0_Ch48_5240)

L RF S0 DO SEMSE:INT ALIGHN AUTO 09:24:45 PM &pr 25, 2015

[Center Freq 5.240000000 GHz ) #Avg Type: RMS TRACE[ 234586

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.235 260 0 GHz

1L%;:IBldiv Ref 18.55 dBm 2.031 dBm

855 ’

145
-11.5
215

2315 bl PO
415
515
515
715

Center 5.24000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS

ChainO : Power Spectral Density @ 802.11n(HT20) mode Ch149

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT20)_Chain0_Ch149_5745)

L RF S0 DO SEMSE:INT ALIGHN AUTO 09:29:50 PM &pr 25, 2015
[Center Freq 5.745000000 GHz | ) #Avg Type: RMS TRACE[ 234586
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 26,54 dB Mkr1 5.740 590 0 GHz
1L%;:IBldiv Ref 14.39 dBm -0.585 dBm
439 ’
E1;] || S S Y F UL L L ARG AN LA AL T I AR RLALE LRRAS £ .8 82TV
-15.6
=256 et S—
B
456
5B
56
755
Center 5.74500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG [@STATUS
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ChainO : Power Spectral Density @ 802.11n(HT20) mode Ch157
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Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT20)_Chain0_Ch157_5785)

L RF S0 DO SEMSE:INT ALIGHN AUTO 09:33:53 PM &pr 25, 2015
[Center Freq 5.785000000 GHz | ) #Avg Type: RMS TRACE[ - 3456
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 26,54 dB Mkr1 5.782 487 5 GHz
1L%;:IBldiv Ref 14.21 dBm -0.925 dBm
421 .
579 Al
-158
258 Al SISPA
353
-45.3
553
65.6
75.8
Center 5.78500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG [@STATUS

ChainO : Power Spectral Density @ 802.11n(HT20) mode Ch165

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT20)_Chain0_Ch165_5825)

S0 DO SEMSE:IMNT ALIGNALTO

11:50:15 AM Apr 26, 2016

TRACE

3

56

[Center Freq 5.825000000 GHz

‘ H#Avg Type: RMS

T Trig: Free Run Avg|Hold: 1001100 TYPE (4 Wit
oo #Atten:6 dB DET[& N FI N
Ref Offset 2954 dB Mkr1 5.822 150 0 GHz
1L%;:IBldiv Ref 13.77 dBm -1.710 dBm
377 p
.23 i
-1B.2
-2B2
362
4B 2
E6.2
66.2
762
Center 5.82500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG [@STATUS
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Chainl : Power Spectral Density @ 802.11n(HT20) mode Ch36

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT20)_Chain1_Ch36_5180)

L RF S06  DC SEMSE:INT ALIGHN AUTO 08:39:12 PM &pr 25, 2015

[Center Freq 5.180000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.182 347 5 GHz

1L%;:IBldiv Ref 16.51 dBm 0.281 dBm
6.51

¢

-3.49
-13.5
-235
35
435
515
515
735

Center 5.18000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS

Chainl : Power Spectral Density @ 802.11n(HT20) mode Ch40

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT20)_Chain1_Ch40_5200)

L RF S06  DC SEMSE:INT ALIGHN AUTO 08:43:02 PM &pr 25, 2015

[Center Freq 5.200000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.196 917 5 GHz

1L%;:IBldiv Ref 16.40 dBm 0.690 dBm
6.40
360
-13.6
-236

36 NPT
436
516
516
736

Center 5.20000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS
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Chainl : Power Spectral Density @ 802.11n(HT20) mode Ch48

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT20)_Chain1_Ch48_5240)

L RF S0 DO SENSE:INT ALIGH AUTO 08:48:36 PM Apr 25, 2016

Center Freq 5.240000000 GHz ) #Avg Type: RMS TRACE[1[2 3456

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100100 TYPE| A, Wbt

IFGain:Low #Atten: 6 dB DET|A [ MR R

Ref Offset 2256 dB Mkr1 5.243 202 5 GHz

1L%gB.fdiv Ref 17.86 dBm 1.553 dBm

7.86 p

214
-12.1
-221
-32.1
-42.1
521
62,1
721

Center 5.24000 GHz Span 30.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG %STATUS

Chainl : Power Spectral Density @ 802.11n(HT20) mode Ch149

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT20)_Chain1_Ch149_5745)

L RF S0 DO SEMSE:INT ALIGHN AUTO 08:55:56 PM &pr 25, 2015
[Center Freq 5.745000000 GHz | ) #Avg Type: RMS TRACE[ 234586
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 26,54 dB Mkr1 5.742 487 5 GHz
1L%;:IBldiv Ref 15.32 dBm -0.934 dBm
532 .
gt Al AUV VY VRV VA L VU MV VY VA IAS A A p _
-14.7
e ) B L Lo
347
447
547
4.7
747
Center 5.74500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG [@STATUS
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Chainl : Power Spectral Density @ 802.11n(HT20) mode Ch157

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT20)_Chain1_Ch157_5785)

S0 DO

SEMSE.IMT

ALTGM AUTS

09:01:45 PM &pr 25, 2016

Center Freq 5.785000000 GHz |

#Avyg Type: RMS

TRACE 2456

PO e atanie 45 | Avalfold: 1001100 TDenlA NN
Mkr1 5.787 475 0 GHz
1L%gB.fdiv E‘fooff:f.efgiisé‘nis -1.240 dBm
310 .
590 ‘
-16.8
26.9 oot A
365
463
£
563
769
Center 5.78500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MG [y sTatus

Chainl : Power Spectral Density @ 802.11n(HT20) mode Ch165

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT20)_Chain1_Ch165_5825)

S0 DO SEMSE.IMT ALTGM AUTS

09:11:36 PM &pr 25, 2016

Center Freq 5.825000000 GHz | #Avg Type: RMS

TRACE

2456

W Trig: Free Run Avg|Hold: 100100 THRE| &, byt
Feamtow " #htten:6 dB DET|& N R NN N
Ref Offset 29.64 dB Mkr1 5.828 720 0 GHz
1L%gB.fdiv Ref 12.79 dBm -1.910 dBm
279 ’
721 f
-7 2
B IPAT Y.
372
472
572
672
772
Center 5.82500 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (4001 pts)
MSG %STATUS
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Chain0 : Power Spectral Density @ 802.11n(HT40) mode Ch38

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT40)_Chain0_Ch38_5190)

L RF S06  DC SEMSE:INT ALIGHN AUTO 10:31:56 AM Apr 26, 2016

[Center Freq 5.190000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.202 675 GHz

1L%;:IBldiv Ref 12.54 dBm -3.726 dBm

254 ’

746
-17.5
-5

375 b S— VT
475
575
75
775

Center 5.19000 GHz Span 60.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS

ChainO : Power Spectral Density @ 802.11n(HT40) mode Ch46

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT40)_Chain0_Ch46_5230)

L RF S06  DC SEMSE:INT ALIGHN AUTO 10:31:00 AM Apr 26, 2016
[Center Freq 5.230000000 GHz ) #Avg Type: RMS TRACE[| -2 458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 22 55 dB Mkr1 5.225 350 GHz
1L%;:IBldiv Ref 13.29 dBm -2.726 dBm
329 .
B71
-1B.7
-2B.7 N
357 [
487
57
BT
7B7
Center 5.23000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)
MSG [@STATUS
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ChainO : Power Spectral Density @ 802.11n(HT40) mode Ch151

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT40)_Chain0_Ch151_5755)

L RF S0 DO SEMSE:INT ALIGHN AUTO 10:37:51 AM Apr 26, 2016
[Center Freq 5.755000000 GHz | ) #Avg Type: RMS TRACE[ - 3456
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 29 54 dB Mkr1 5.749 975 GHz
1L%;:IBldiv Ref 25.54 dBm -4.368 dBm
155
554
-4.46 .
-14.5
245
345
-44.5
-54.5
64.5
Center 5.75500 GHz Span 60.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 7.47 ms (4001 pts)
MSG [@STATUS

ChainO : Power Spectral Density @ 802.11n(HT40) mode Ch159

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT40)_Chain0_Ch159_5795)

L RF S06  DC SEMSE:INT ALIGHN AUTO 10:43:48 AM Apr 26, 2016
[Center Freq 5.795000000 GHz | ) #Avg Type: RMS TRACE[| -2 458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 29 54 dB Mkr1 5.798 720 GHz
1L%;:IBldiv Ref 25.54 dBm -5.202 dBm
155
554
446 ’
-14.5
245
345
445
545
4.5
Center 5.79500 GHz Span 60.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 7.47 ms (4001 pts)
MSG [@STATUS
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Chainl : Power Spectral Density @ 802.11n(HT40) mode Ch38

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT40)_Chain1_Ch38_5190)

L RF S06  DC SEMSE:INT ALIGHN AUTO 10:51:13 AM Apr 26, 2016

[Center Freq 5.190000000 GHz ) #Avg Type: RMS TRACE[| -2 458

PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk

IFGain:Low #Atten: 6 dB DET|A MM RE

Ref Offset 22 55 dB Mkr1 5.194 950 GHz

1L%;:IBldiv Ref 11.46 dBm -4.338 dBm
1.45

0

854
-18.5
-28.5

35 T
485
585
525
785

Center 5.19000 GHz Span 60.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)

MSG [@STATUS

Chainl : Power Spectral Density @ 802.11n(HT40) mode Ch46

Agilent Spectrum Analyzer - Power Spectral Density_160300205TWN-001 (802.11n(HT40)_Chain1_Ch46_5230)

L RF S06  DC SEMSE:INT ALIGHN AUTO 11:04:47 AM Apr 26, 2016
[Center Freq 5.230000000 GHz ) #Avg Type: RMS TRACE[| -2 458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 22 55 dB Mkr1 5.234 875 GHz
1L%;:IBldiv Ref 12.73 dBm -3.309 dBm
273 ’
727
-17.3
-3
3 . _——
473
573
573
773
Center 5.23000 GHz Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (4001 pts)
MSG [@STATUS
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Chainl : Power Spectral Density @ 802.11n(HT40) mode Ch151

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT40)_Chain1_Ch151_5755)

L RF S0 DO SEMSE:INT ALIGHN AUTO 11:23:32 AM Apr 26, 2016
[Center Freq 5.755000000 GHz | ) #Avg Type: RMS TRACE[ - 3456
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 20.54 dB Mkr1 5.750 005 GHz
1L%;:IBldiv Ref 10.36 dBm -4.956 dBm
0.360 .
964
-19.6
-6
-39.6
-49.6
59.6
-69.6
796
Center 5.75500 GHz Span 60.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 7.47 ms (4001 pts)
MSG [%STATUS

Chainl : Power Spectral Density @ 802.11n(HT40) mode Ch159

Agilent Spectrum Analyzer - PSD_160300205TWN-001 (11n(HT40)_Chain1_Ch159_5795)

L RF S06  DC SEMSE:INT ALIGHN AUTO 11:209:07 AM Apr 26, 2016
[Center Freq 5.795000000 GHz | ) #Avg Type: RMS TRACE[| -2 458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE | & itk
IFGain:Low #Atten: 6 dB DET|A MM RE
Ref Offset 29 54 dB Mkr1 5.801 240 GHz
1L%;:IBldiv Ref 25.54 dBm -5.348 dBm
155
554
-4.46 ’
-14.5
245
345
445
545
4.5
Center 5.79500 GHz Span 60.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 7.47 ms (4001 pts)
MSG [@STATUS
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5. Minimum Bandwidth

5.1 Operating environment

Temperature: 25 T
Relative Humidity: 50 %
Atmospheric Pressure 1008 hPa
15.407(a)(5)
Requirement & Test method 15.407(e)

KDB 789033 D02 v01r02

5.2 Limit for minimum emission bandwidth.

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
Page 36 of 90

Within the 5.15-5.25 GHz, the 26 dB bandwidth is for reporting purpose only.
Within the 5.725-5.85 GHz, the minimum 6 dB bandwidth of U-NII devices shall be at least 500

kHz..

5.3 Measuring instrument setting

For 5.15-5.25 GHz

Spectrum analyzer settings

Spectrum Analyzer function Setting
Detector Peak
RBW Approximately 1% of the EBW
VBW > RBW
Trace mode Max hold
For 5.725-5.85 GHz
Spectrum analyzer settings
Spectrum Analyzer function Setting
Detector Peak
RBW 100kHz
VBW =3 x RBW
Sweep Auto couple
Trace mode Max hold
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5.4 Test procedure

1. The transmitter output was connected to the spectrum analyzer.

2. Test was performed in accordance with section C of KDB 789033 D02 v01r02.

3. For the 5.725-5.85 GHz, measure the maximum width of the emission that is constrained by
the frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 6 dB relative to the maximum level measured in the
fundamental emission.

4. For the 5.15-5.25 GHz and 5.725-5.85 GHz, measure the maximum width of the emission
that is 26 dB down from the maximum of the emission.

5.5 Test diagram

Attenuator
o &
O@ DC block
oo — EUT Power supply

Spectrum Analyzer
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5.6 Test results

FCC ID: TN73XERFID

Report No.: 180400028TWN-001
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26dB
Frequency |6dB Bandwidth . Limit
Mode Channel (MHz) (MHz) Ba(n“:vk\::)ith (MHz)
36 5180 29.18
40 5200 26.87 N/A
802.11a 48 5240 32
Chain0 149 5745 15.11 0.5
157 5785 14.01 0.5
165 5825 15.08 0.5
36 5180 3291
40 5200 31.25 N/A
802.11a 48 5240 35.8
Chainl 149 5745 14.45 0.5
157 5785 14.4 0.5
165 5825 14.46 0.5
36 5180 20.71
40 5200 22.95 N/A
802.11n 48 5240 26.6
(CHh-I;iznOO) 149 5745 15.59 0.5
157 5785 15.68 0.5
165 5825 15.08 0.5
36 5180 20.41
40 5200 19.67 N/A
802.11n 48 5240 23.58
(HT 20) 149 5745 15.66 0.5
Chainl : :
157 5785 15.16 0.5
165 5825 15.27 0.5
802.11n 38 5190 47.61 N/A
) 46 5230 52.72
(CHh-I;\iL:]OO) 151 5755 36.33 0.5
159 5795 36.31 0.5
202.11n 38 5190 46.16 N/A
(HT.40) 46 5230 47.84
Chainl 151 5755 36 0.5
159 5795 35.92 0.5




mtertek FCC ID: TN73XERFID

Total Quality. Assured. Report No.: 180400028TWN-001
Page 39 of 90

Chain0 : 26dB Bandwidth @ 802.11a mode Ch36

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11a_Chain0_Ch36_5180)

L RF S06  DC SENSE:IMT ALIGN AUTO 07:32:50 PM Apr 25, 2016
[\7ideo BW 620 kHz | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Dffset 2255 dB AMkr3 29.18 MHz
10 gBiciy__Ref 18.55 dBm 0.005 dB
855
.45 —
15
215 : A Q ctaE
315
-41.5
515
£15
715
Center 5.13000 GHz Span 40.00 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)
g x| v | FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 65.183 82 GHz 2.395 dBm
2 N f 5.166 50 GHz -23.436 dBm
A2 f (A 29.18 MHz (A) 0,005 dB
4
5
6
7
g
9
10
1
12
MSG [%STATUS

Chain0 : 26dB Bandwidth @ 802.11a mode Ch40

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11a_Chain0_Ch40_5200)

L RF S0¢ DO SENSE:INT ALIGN AUTO 07:17:42 PM Apr 25, 2016
I\Tideo BW 620 kHz | Avg Type: Log-Pwr TRACE 1456
PNO: Wide -—»— Ttig:Free Run Avg|Hold: 100/100 TYPE ] it

I IFGain:Low #Atten: 6 dB DET|P R PR R

AMKr3 26.87 MHz
Ref Offset 22.55 dB 0.076 dB

|10 dBidiv  Ref 14.72 dBm
Log

472 j‘

528

-18.3 ’
-22.37 dBm|
253 Haly R TS

-38.3
-46.3

-65.3

653
763

Center 5.20000 GHz Span 40.00 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)

(A VODE RG] X — | v | FUNCION ] FUNCTON WD FURCTION VALUE
1 N f 5.203 71 GHz 3.627 dBm
2 N f 5.186 58 GHz 22437 dBm
L2 f (&) 26.87 MHz (A) 0.076 dB
4
5
6
7
8
9
10
11
12
MSG %STATUS
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Chain0 : 26dB Bandwidth @ 802.11a mode Ch48

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11a_Chain0_Ch48_5240)

FCC ID: TN73XERFID

Report No.: 180400028TWN-001

Page 40 of 90

RF S0 DO SEMSE:IMNT ALIGNALTO

07:24:00 PM Apr 25, 2016

Avg Type: Log-Pwr

Video BW 620 kHz
Avg[Hold: 100/100

PNO: Wide -—#— Ttig:Free Run
IFGain:Low #Atten: 6 dB

TRACE 3456
TYPE M it
DET|P MM

Ref Offset 22.55 dB
Ref 14.35 dBm

AMEKr3 32.00 MHz
0.319 dB|

|10 dBidiv
Log

4.3

SE5

-1a7

A7

’ -21.99 dbm

-3a7

457

557

a7

a7

Center 5.24000 GHz

Res BW 200 kHz #VBW 620 kHz

Sweep 1.07 ms (4001 pts)

Span 40.00 MHz

T x| v ] FUNTON ] FRCIONwIDIA FUNCTION VALE
1 N f 524252 GHz 4.007 dBm
2 N f 5.224 57 GHz -22.154 dBm
h2 f (&) 32.00 MHz (&) 0.319dB
4
5
6
Fi
g
9
10
11
12
MSG [%STATUS

Chain0 : 6dB Bandwidth @ 802.11a mode Ch149

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11a_Chain0_Ch149_5745)

RF S0 DO SEMSE:IMNT ALIGNALTO

07:532:59 PM Apr 25, 2016

Avg Type: Log-Pwr

[Center Freq 5.745000000 GHz
Avg[Hold: 100/100

PNO: Wide -—#— Ttig:Free Run
IFGain:Low #Atten: 6 dB

TRACE 3456
TYPE M it
DET|P MM

Ref Offset 22.55 dB
Ref 18.55 dBm

AMEr3 16.11 MHz
0.107 dB|

|10 dBidiv
Log

.55

1%
-1.45 y

L=

-G

215

-31.4a

415

5148

£1.4

1A

Center 5.74500 GHz

Res BW 100 kHz #VBW 300 kHz

Span 40.00 MHz

Sweep 4.00 ms (4001 pts)

[RHMODE TR S X ] v | FNCTON_ | FUNCTIonwaDT G
1 N f 5.746 28 GHz 2732 dBm
2 N f 5737 23 GHz -3.263 dBm
h2 f (&) 15.11 MHz (&) 0.107 dB
4
5
6
Fi
g
9
10
11
12
MSG [%STATUS
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Chain0 : 6dB Bandwidth @ 802.11a mode Ch157

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11a_Chain0_Ch157_5785)

L RF S0 DO SEMSE:INT ALIGHN AUTO 07.55:02 PM &pr 25, 2015
[Center Freq 5.785000000 GHz | ) Avg Type: Log-Pwr TRACELl 23456
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Offset 2255 dB AMkr3 14.01 MHz
10 gBiciy__Ref 18.55 dBm 0.082 dB
855 |
o145 | e eI ‘ 307 by
415
Bl ot Al e LN
315
415
515
£1.5
715
Center 5.78500 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.00 ms (4001 pts)
g % ] v | FUNLTION ] FUNCTIONWIDTH FLINCTION VALUE
1 N f 577997 GHz 2.929 dBm
2 N f 5777 45 GHz -3.044 dBm
A2 f o 14.01 MHz (A) 0,082 dB
4
5
6
7
8
9
10
1
12
MSG [%STATUS

ChainO : 6dB Bandwidth @ 802.11a mode Ch165

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11a_Chain0_Ch165_5825)

L RF S0 DO SENSE:INT ALIGH AUTO 08:00:23 PM Apr 25, 2016
[Center Freq 5.825000000 GHz | ) Avy Type: Log-Pwr TRACE[| 5325 g
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE| I okt
I IFGain:Low #Atten: 6 dB DET|P MR R
Ref Offset 22.55 dB AMkr3 15.08 MHz
10 g/ Ref 18.55 dBm 0.051dB
5.55 |
-1.45 - ] .1 51 B
\
1.5
M A W LI P L ORI AN s
315
-41.5
-51.5
51.5
AR
Center 5.82500 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.00 ms (4001 pts)
iRl MopelTRCfsel % [ v | FUNCTION [ FUNCTIONWIDTH FUNCTION VALLE
1 N f 5.827 47 GHz 2.390 dBm
2 N f 5.817 48 GHz -3.494 dBm
AZ f o 15.08 MHz (A) 0051 dB
4
5
6
7
8
9
10
1
12
MSG [%STATUS
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Chainl : 26dB Bandwidth @ 802.11a mode Ch36

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11a_Chain1_Ch36_5180)

L RF S06  DC SENSE:IMT ALIGN AUTO 08:06:55 PM Apr 25, 2016
[\7ideo BW 620 kHz | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Dffset 2255 dB AMkr3 32.91 MHz
10 gBiciy__Ref 18.55 dBm -0.091 dB
855
o145 - ot
15 - —
215 L EE . -22.35 dﬂgr
31,5 peHl
-41.5
515
£15
715
Center 5.13000 GHz Span 40.00 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)
g x| v | FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 65.181 26 GHz 3.620 dBm
2 N f 5.163 93 GHz -22.305 dBm
A2 f (A 32.91 MHz (A) 0091 dB
4
5
6
7
g
9
10
1
12
MSG [%STATUS

Chainl : 26dB Bandwidth @ 802.11a mode Ch40

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11a_Chain1_Ch40_5200)

L RF S06  DC SENSE:IMT ALIGN AUTO 08:12:11 PM Apr 25, 2016
[\7ideo BW 620 kHz | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Dffset 2255 dB AMkr3 31.25 MHz
10 gBiciy__Ref 14.99 dBm -0.009 dB
193 |
501
150
-22.13 oBm|
280 WY P e e
360
-45.0
-55.0
£5.0
-75.0
Center 5.20000 GHz Span 40.00 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)
MR MODE[ TR sCL L« [ v | FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 6.197 54 GHz 3873 dBm
2 N f 5.184 75 GHz -22.192 dBm
A2 f (A 31.26 MHz (A) 0009 dB
4
5
6
7
g
9
10
1
12
MSG [%STATUS
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Chainl : 26dB Bandwidth @ 802.11a mode Ch48

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11a_Chain1_Ch48_5240)

S0 &

D SEMSE:IMNT ALIGNALTO 03:18:20 PM Apr 25, 2016

[Video BW 620 kHz

‘ Avg Type: Log-Pwr TRACE 3456

TYPE|M

PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 A

IFGain:Low #Atten: 6 dB

Ref Offset 22.55 dB
Ref 16.39 dBm

AMEr3 35.80 MHz
0.140 dB|

|10 dBidiv
Log

6.39

-3E1

-136

236 T

’.za |

-J36

36

536

£i6

736

Center 5.24000 GHz
Res BW 200 kHz

Span 40.00 MHz

#VBW 620 kHz Sweep 1.07 ms (4001 pts)

‘

f
f
f

N
A2 [fa)]

S S A AN S (R RS

FUNCTIL UE

523671 GHz

5.222 15 GHz
35.80 MHz {A)

4.764 dBm
-21.336 dBm
0.140 dB

[@ STATUS

Chainl : 6dB Bandwidth @ 802.11a mode Ch149

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11a_Chain1_Ch149_5745)

S0 &

D SEMSE:IMNT

ALIGNALTO 03:23:55 PM Apr 25, 2016

[Center Freq 5.745000000 GHz |

Avg Type: Log-Pwr TRACE 1456

TYPE|M

Avg[Held: 100100 b
DET|P MM

PNO: Wide -—#— Ttig:Free Run
IFGain:Low #Atten: 6 dB

Ref Offset 22.55 dB
Ref 18.55 dBm

AMEr3 14.45 MHz
-0.281 dB

|10 dBidiv
Log

.55

-1.45

-G

215
-31.4 A

415

5148

£1.4

1A

Center 5.74500 GHz
Res BW 100 kHz

Span 40.00 MHz
#VBW 300 kHz

‘——
1 N f

Sweep 4.00 ms (4001 pts)

FUNCTION WIDTH FUNCTION VALUE
5.739 97 GHz 2517 dBm
2 N f 6.738 08 GHz -3.229 dBm
A2 fo(4) 14.45 MHz (A) 0281dB
4
5
6
7
8
9
10
11
12
MSG [%STATUS
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Chainl : 6dB Bandwidth @ 802.11a mode Ch157

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11a_Chain1_Ch157_5785)

L RF S06  DC SENSE:IMT ALIGN AUTO 08:28:20 PM Apr 25, 2016
[Center Freq 5.785000000 GHz | ) Avy Type: Log-Pwr TRACE[| - 2458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYRE | M ittt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Offset 22,55 dB AMkr3 14.40 MHz
1L%gBIdiv Ref 18.55 dBm 0.647 dB|
855 |
.45 .! i
15
215 " el L
315 e e
-41.5
515
£15
715
Center 5.78500 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.00 ms (4001 pts)
g x| v | FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 6.786 24 GHz 1.916 dBm
2 N f 5.778 09 GHz -4.334 dBm
A2 f (A 14.40 MHz (A) 0647 dB
4
5
6
7
g
9
10
1
12
MSG [%STATUS

Chainl : 6dB Bandwidth @ 802.11a mode Ch165

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11a_Chain1_Ch165_5825)

L RF S0 DO SEMSE:INT ALIGHN AUTO 08:32:32 PM &pr 25, 2015
[Center Freq 5.825000000 GHz | ) Avg Type: Log-Pwr TRACELl 23456
PNO: Wide -—#— Ttig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Dffset 2255 dB AMkr3 14.46 MHz
10 geidiy__Ref 18.55 dBm 0.123 dB
855 |
-1.45 ’ i —3ofEim
415
el Lt fygd AR
-31.5
415
515
£1.5
715
Center 5.82500 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.00 ms (4001 pts)
MeR[MoDEf TR sef % [ v ] FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 5.827 48 GHz 1.606 dBm
2 N f 5817 41 GHz 4.491 dBm
A2 f o 14.46 MHz (A) 0.123 dB
4
5
6
7
8
9
10
1
12
MSG [%STATUS




intertek

Total Quality. Assured.

Chain0 : 26dB Bandwidth @ 802.11n(HT20) mode Ch36

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT20)_Chain0_Ch36_5180)

FCC ID: TN73XERFID

Report No.: 180400028TWN-001

Page 45 of 90

L RF S06  DC SENSE:IMT ALIGN AUTO 09:15:33 PM Apr 25, 2016
Iﬁef Value 18.55 dBm | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Dffset 2255 dB AMkr3 20.71 MHz
10 gBiciy__Ref 18.55 dBm -0.324 dB
855
o145 VLN YIS . PP | P RSP T Y. T R
15
215 —. =reve
315 . TIELINE, I -
-41.5
515
£15
715
Center 5.13000 GHz Span 40.00 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)
g x| v | FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 6.176 20 GHz 1.257 dBm
2 N f 5.169 97 GHz -24.467 dBm
A2 f (A 20.71 MHz (A) 0324 dB
4
5
6
7
g
9
10
1
12
MSG [%STATUS

Chain0 : 26dB Bandwidth @ 802.11n(HT20) mode Ch40

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT20)_Chain0_Ch40_5200)

L RF S06 DO SENSE:INT ALIGN AUTO 09:19:51 PM Apr 25, 2016
Iﬁef Value 18.55 dBm | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYRE | M ittt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Offset 22.55 dB AMkr3 22.95 MHz
10 dBidiv__ Ref 18.55 dBm -0.091 dB
Log
.55
.45 el 2o, B IO NP P e, P TR
-118
-318 T | sl lofeh ane ohl o
-41.5
15
£15
715

Center 5.20000 GHz
Res BW 200 kHz #VBW 620 kHz

Span 40.00 MHz

‘——
1 N f

Sweep 1.07 ms (4001 pts)

FUNCTION WIDTH FUNCTION VALUE

5.197 49 GHz 1.447 dBm

2 N f 5.188 62 GHz 24432 dBm

A2 fo(4) 22,956 MHz {A) 0.091dB
4
5
6
7
8
9
10
11
12

MSG [%STATUS




mtertek FCC ID: TN73XERFID

Total Quality. Assured. Report No.: 180400028TWN-001
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Chain0 : 26dB Bandwidth @ 802.11n(HT20) mode Ch48

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT20)_Chain0_Ch48_5240)

L RF S0G DO SENSE:INT ALIGN AUTO 09:24:00 PM Apr 25, 2016

Iﬁef Value 18.55 dBm | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TVPE [ it

I IFGain:Low #Atten: 6 dB DET|P MMM

AMKr3 26.60 MHz
Ref Offset 22.55 dB 0.182 dB

|10 dBidiv  Ref 18.55 dBm
Log

855 l/ )
o145 YN .8 S
415
215 . i 2340 dfim
315 iR —
415
515
£1.5
715
Center 5.24000 GHz Span 40.00 MHz
| Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)
g x ] v | FUNCTION ] FUNCTIOR
1 5.236 27 GHz 2.898 dBm
2 522801 GHz 23042 dBm
(A) 26.60 MHz {A) 0.182 dB
4
5
6
7
8
9
10
1
12
MSG [@STATUS

Chain0 : 6dB Bandwidth @ 802.11n(HT20) mode Ch149

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802. 11n(HT20)_Chain0_Ch149_5745)

L RF S0¢  DC SEMSE:INT ALIGN AUTO 00:28:33 PM Apr 25, 2016
[Center Freq 5.745000000 GHz | ) Avy Type: Log-Pwr TRACE[| - 2458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TVPE [ it

I IFGain:Low #Atten: 6 dB DET|P MMM

AMKr3 15.59 MHz
Ref Offset 22.55 dB 0.218 dB

|10 dBidiv  Ref 18.55 dBm
Log

B85
.25 - /i ’ 2543

-G

215 = IRTrI.

315
15

5148

£1.4

1A

Res BW 100 kHz #VBW 300 kHz Sweep 4.00 ms (4001 pts)

S S S SR B NSV
f 65.748 73 GHz 1.649 dBm
f 573693 GHz 4214 dBm
foia) 16.69 MHz (A) 0218 dB

|Center 5.74500 GHz Span 40.00 MHz

MSG [@ STATUS




intertek

Total Quality. Assured.

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Chain0 : 6dB Bandwidth @ 802.11n(HT20) mode Ch157

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802. 11n(HT20)_Chain0_Ch157_5785)

L RF S0 DO

SEMSE:IMNT

ALIGNALTO

09:32:36 PM Apr 25, 2016

[Center Freq 5.785000000 GHz

PNO: Wide -—#— Ttig:Free Run

I IFGain:Low #Atten: 6 dB

Avg Type: Log-Pwr TRACE 1456
Avg|Hold: 1001100 THPE | i
DET|F MR

Ref Offset 22.55 dB

AMEr3 15.68 MHz
-0.031 dB

10 dBidiv  Ref 10.47 dBm
Log

0.470

-5.01 cBm

853

-19.8

99 5 |y bt L

395
495

595

£9.5
795

Center 5.78500 GHz
| Res BW 100 kHz

#VBW 300 kHz

Span 40.00 MHz
Sweep 4.00 ms (4001 pts)

1 < ] v ] FOwCToN [ Fuoon
1 578121 GHz 0.986 dBm
2 5777 07 GHz 4.981 dBm
(&) 15.68 MHz (&) 0031dB
4
5
6
Fi
g
9
10
11
12
MSG [%STATUS

Chain0 : 6dB Bandwidth @ 802.11n(HT20) mode Ch165

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802. 11n(HT20)_Chain0_Ch165_5825)

L RF S06  DC SENSE:IMT ALIGN AUTO 11:40:46 AM Apr 26, 2016
[Center Freq 5.825000000 GHz ) Avy Type: Log-Pwr TRACE[| - 2458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TVPE [ it
P MMMMNMN
I IFGain:Low #Atten: 6 dB DET
Ref Offset 22,55 dB AMEKr3 15.08 MHz
10 dBidiv  Ref 18.55 dBm -1.063 dB|
Log |
8.55
s ’l ERIE ST
-11.5
215
315 bt i d ]
415
515
£1.5
715

Center 5.82500 GHz
| Res BW 100 kHz

#VBW 300 kHz

Span 40.00 MHz
Sweep 4.00 ms (4001 pts)

G g ] Fwiov [ uconan
1 N f 582871 GHz 0.296 dBm
2 N f 5.817 41 GHz 4,812 dBm
N2 £ 1508 MHz (A)  -1.063 dB
4
5
]
7
8
9
10
1
12
MSG [%STATUS




intertek

Total Quality. Assured.

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Chainl : 26dB Bandwidth @ 802.11n(HT20) mode Ch36

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT20)_Chain1_Ch36_5180)

L RF S06  DC SENSE:IMT ALIGN AUTO 08:38:30 PM Apr 25, 2016
Iﬁef Value 18.55 dBm | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Dffset 2255 dB AMkr3 20.41 MHz
10 gBiciy__Ref 18.55 dBm -0.208 dB
855
.45 UL APV S S ——
15
218 ’ [ 25,13 dbi)|
315 — L —
41 5 p Ak
515
£15
715
Center 5.13000 GHz Span 40.00 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)
g x| v | FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 6.176 50 GHz 0.127 dBm
2 N f 5.170 21 GHz -256.731 dBm
A2 f (A 20.41 MHz (A) 0208 dB
4
5
6
7
g
9
10
1
12
MSG [%STATUS

Chainl : 26dB Bandwidth @ 802.11n(HT20) mode Ch40

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT20)_Chain1_Ch40_5200)

L RF S0 &

D

SEMSE:IMNT

ALIGNALTO

03:45:37 PM Apr 25, 2016

[Video BW 620 kHz

PNO: Wide -—#— Ttig:Free Run
IFGain:Low

#Atten: 6 dB

Avg Type: Log-Pwr
Avg|Hold: 1001100 TYFE M

TRACE 3456

Lottty
DET|P MM

Ref Offset 22.55 dB
Ref 18.55 dBm

AMEr3 19.67 MHz
0.134 dB|

|10 dBidiv
Log

.55

-1.45
-G

215

~

—2F e

-31.4a

415

5148

£1.4

1A

Center 5.20000 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 40.00 MHz

‘——
1 N f

Sweep 1.07 ms (4001 pts)

FUNCTION WIDTH FUNCTION VALUE
5.196 26 GHz 1.212 dBm
2 N f 5.190 14 GHz 24,680 dBm
A2 fo(4) 19.67 MHz (A) 0.134 dB
4
5
6
7
8
9
10
11
12
MSG [%STATUS




intertek

Total Quality. Assured. Report N

Chainl : 26dB Bandwidth @ 802.11n(HT20) mode Ch48

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT20)_Chain1_Ch48_5240)

FCC ID: TN73XERFID
0.: 180400028TWN-001
Page 49 of 90

L RF S06  DC SENSE:IMT ALIGN AUTO 08:47:48 PM Apr 25, 2016
[\7ideo BW 620 kHz | Avg Type: Log-Pwr TRECE|. - 3.458
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 100/100 TYPE I ikt
I IFGain:Low #Atten: 6 dB DET|P MMM
Ref Dffset 2255 dB AMkr3 23.58 MHz
10 giciy__Ref 13.20 dBm 0.120 dB
320 }
£80
6.6
' -24.22 oBm|
268 - Az
36,6 el LLd
-15.6
-56.8
£6.6
/6.8
Center 5.24000 GHz Span 40.00 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.07 ms (4001 pts)
g x| v | FUNCTION | FUKCTIONWIDTH FUNCTION VALUE
1 N f 6.242 54 GHz 1.779 dBm
2 N f 5.228 64 GHz -24.182 dBm
A2 f (A 23.58 MHz (A) 0.120 dB
4
5
6
7
g
9
10
1
12
MSG [%STATUS

Chainl : 6dB Bandwidth @ 802.11n(HT20) mode Ch149

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11n(HT20)_Chain1_Ch149_5745)

S0 DO

SEMSE:IMNT ALIGNALTO

03:54:43 PM Apr 25, 2016

[Center Freq 5.745000000 GHz

Avg Type: Log-Pwr

TRACE 3456

T Trig: Free Run Avg|Hold: 1001100 THPE (] it
I oo, ™ 4Atten: 6 dB DET|P LN N
Ref Dffset 2255 dB AMkr3 15.66 MHz
10 gBIdiv Ref 18.55 dBm -0.296 dB|
8.55 |
-1.45 . 45
-11.5
215 —i -
2315 A v
415
515
£1.5
715
Center 5.74500 GHz Span 40.00 MHz

Res BW 100 kHz

#VBW 300 kHz

‘——
1 N f

Sweep 4.00 ms (4001 pts)

FUNCTION WIDTH FUNCTION VALUE
5742 47 GHz 1.800 dBm
2 N f 5.736 85 GHz 4.199 dBm
A2 fo(4) 156.66 MHz (A) 0.296 dB
4
5
6
7
8
9
10
11
12
MSG [%STATUS




mtertek FCC ID: TN73XERFID

Total Quality. Assured. Report No.: 180400028TWN-001
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Chainl : 6dB Bandwidth @ 802.11n(HT20) mode Ch157

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11n(HT20)_Chain1_Ch157_5785)

L RF S0 DC SEMSEIMT SLIGN AUTO! 09:06:26 PM Apr 25, 2016
[Center Freq 5.785000000 GHz | ) Avy Type: Log-Pwr TRACE[| 5325 g
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE| b i

I IFGain:Low #Atten: 6 dB DET|P MR R

AMKr3 15.16 MHz
Ref Offset 22.55 dB 0.836 dB

|10 dBidiv Ref 18.55 dBm
Log

G648 ‘

145 ’ AL

-4

-2148

315 bttt TS .
-41.5

618

614
AR

Res BW 100 kHz #VBW 300 kHz Sweep 4.00 ms (4001 pts)

i [ % [ v ] FUNCION | FUNCTON W
5.782 48 GHz 0.864 dBm
5.777 39 GHz 5587 dBm

(&) 15.16 MHz {A) 0.836 dB

|Center 5.78500 GHz Span 40.00 MHz

—h —h —h

MSG % STATUS

Chainl : 6dB Bandwidth @ 802.11n(HT20) mode Ch165

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802.11n(HT20)_Chain1_Ch165_5825)

L RF S0 DC SEMSEIMT SLIGN AUTO! 09:10:17 PM Apr 25, 2016
[Center Freq 5.825000000 GHz | ) Avy Type: Log-Pwr TRACE[| 5325 g
PNO: Wide ~—»— Trig:Free Run Avg|Hold: 1001100 TYPE| b i

I IFGain:Low #Atten: 6 dB DET|P MR R

AMKr3 15.27 MHz
Ref Offset 22.55 dB -0.735 dB

|10 dBidiv Ref 18.55 dBm
Log

8.55 ‘
-1.45 .“ . BRI |
1.5
215
B T S IS0 N T Y —
-41.5
-51.5
B1.5
AR
Center 5.82500 GHz Span 40.00 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 4.00 ms (4001 pts)
g % ] v | FUNCTION [ FUNCTIONWIDTH
6.822 51 GHz £0.009 dBm
5.817 24 GHz £.961 dBm
{A) 15.27 MHz (A) 0736 dB

MSG % STATUS




intertek

Total Quality. Assured.

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Chain0 : 26dB Bandwidth @ 802.11n(HT40) mode Ch38

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT40)_Chain0_Ch38_5190)

RF S0 DO

SEMSE:IMNT ALIGNALTO 10:17:34 AM Apr 26, 2016

[Ref Value 18.55 dBm

‘ Avg Type: Log-Pwr TRACE 3456

TYPE|M

PNO- Fast ~—»— Trig:Free Run Avg|Hold: 100/100 A

IFGain:Low #Atten: 6 dB

Ref Offset 22.55 dB
Ref 18.55 dBm

AMEKr3 47.61 MHz
-0.698 dB

|10 dBidiv
Log

.55

-1.45
-G

215

-26.25 cBm|

315
415

5148

£1.4
7158

Center 5.19000 GHz
Res BW 390 kHz

Span 80.00 MHz

#VBW 1.2 MHz Sweep 1.07 ms (4001 pts)

5.1

f
f
f

N
A2 [fa)]

I X ] v ] IO
5.201 650 GHz

FUNCTION WIDTH FUNCTION VALUE
0.248 dBm
-25.461 dBm

0698 dB

66 17 GHz
47.61 MHz {A)

[@ STATUS

Chain0 : 26dB Bandwidth @ 802.11n(HT40) mode Ch46

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT40)_Chain0_Ch46_5230)

RF S0 DO

SEMSE:IMNT ALIGNALTO 10:20:52 AM Apr 26, 2016

[Ref Value 18.55 dBm

‘ Avg Type: Log-Pwr TRACE 3456

TYPE|M

PNO- Fast ~—»— Trig:Free Run Avg|Hold: 100/100 A

IFGain:Low #Atten: 6 dB

Ref Offset 22.55 dB
Ref 18.55 dBm

AMEr3 52.72 MHz
-0.234 dB

|10 dBidiv
Log

.55

-1.45

-G

215

Gk

415

5148

£1.4

1A

Center 5.23000 GHz
Res BW 390 kHz

Span 80.00 MHz
#VBW 1.2 MHz

1 N f

f
fo(4)

52
5.2

N
A2

[ < ] v | P

Sweep 1.07 ms (4001 pts)

FUNCTION WIDTH VALUE
43 26 GHz
06 77 GHz

562.72 MHz (A)

0.468 dBm
25,697 dBm
0.234 dB

[@ STATUS




mtertek FCC ID: TN73XERFID

Total Quality. Assured. Report No.: 180400028TWN-001
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Chain0 : 6dB Bandwidth @ 802.11n(HT40) mode Ch151

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802. 11n(HT40)_Chain0_Ch151_5755)

RL RF S06 DO SEMSE:INT ALTGN AUTO 10:35:24 AM Apr 26, 2016
[Center Freq 5.755000000 GHz | ) Avy Type: Log-Pwr TRACE[| - 2458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 THPE | it
¥ P MMMNNHM

I IFGain:Low #Atten: 6 dB DET

AMKr3 36.33 MHz
Ref Offset 22.55 dB 0.017 dB

|10 dBidiv  Ref 18.55 dBm
Log

.55

1,45 ’
-53.11 dBm

-G

215

31.5 bl A My UL TR R T -
415

5148

£1.4

1A

Center 5.75500 GHz Span 80.00 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 7.73 ms (4001 pts)
‘ |

1 < 1 v ] FOwCToN [ Fuoon
573870 GHz 2111 dBm
573682 GHz £.027 dBm
(&) 36.33 MHz (&) 0.017 dB

MSG [@ STATUS

Chain0 : 6dB Bandwidth @ 802.11n(HT40) mode Ch159

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802. 11n(HT40)_Chain0_Ch159_5795)

L RF S06 DO SEMSE:INT ALTGN AUTO 10:42:35 AM Apr 26, 2016
[Center Freq 5.795000000 GHz | ) Avy Type: Log-Pwr TRACE[| - 2458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 THPE | it
¥ P MMMNNHM

I IFGain:Low #Atten: 6 dB DET

AMKr3 36.31 MHz
Ref Offset 22.55 dB -0.325 dB|

|10 dBidiv  Ref 18.55 dBm
Log

.55

-1.45
-9.13 dbmy

-G

215

-41.5

5148

£1.4

1A

Res BW 100 kHz #VBW 300 kHz Sweep 7.73 ms (4001 pts)

S S S S B NSV
f 677872 GHz -3.130 dBm
f 5776891 GHz £728 dBm
foia) 36.31 MHz (A) 0325dB

|Center 5.79500 GHz Span 80.00 MHz

MSG [@ STATUS




intertek

Total Quality. Assured.

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Chainl : 26dB Bandwidth @ 802.11n(HT40) mode Ch38

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT40)_Chain1_Ch38_5190)

RF S0 DO

SEMSE:IMNT ALIGNALTO 10:50:31 AM Apr 26, 2016

[Ref Value 18.55 dBm

‘ Avg Type: Log-Pwr TRACE 3456

TYPE|M

PNO- Fast ~—»— Trig:Free Run Avg|Hold: 100/100 A

IFGain:Low #Atten: 6 dB

Ref Offset 22.55 dB
Ref 18.55 dBm

AMEr3 46.16 MHz
-0.104 dB

|10 dBidiv
Log

.55

-1.45
-G

215

-27.19 dBm|

315
415

5148

£1.4
7158

Center 5.19000 GHz
Res BW 390 kHz

Span 80.00 MHz
#VBW 1.2 MHz

5.1
5.1

f
f
f

N
A2 [fa)]

T < 1 v ] Puw

FUMCTION WIDTH

Sweep 1.07 ms (4001 pts)

FUNCTION VALLE
77 26 GHz
66 95 GHz

46.16 MHz (A)

-1.187 dBm
-26.595 dBm
0.104 dB

[@ STATUS

Chainl : 26dB Bandwidth @ 802.11n(HT40) mode Ch46

Agilent Spectrum Analyzer - 26dB_160300205TWN-001 (802.11n(HT40)_Chain1_Ch46_5230)

RF S0 DO

SEMSE:IMNT ALIGNALTO 11:04:05 AM Apr 26, 2016

[Ref Value 18.55 dBm

‘ Avg Type: Log-Pwr TRACE 3456

TYPE|M

PNO- Fast ~—»— Trig:Free Run Avg|Hold: 100/100 A

IFGain:Low #Atten: 6 dB

Ref Offset 22.55 dB
Ref 18.55 dBm

AMEKr3 47.84 MHz
-1.013 dB

|10 dBidiv
Log

.55

-1.45

-G

215

-26.13 dB|

A

-31.4a

415

5148

£1.4

1A

Center 5.23000 GHz
Res BW 390 kHz

Span 80.00 MHz
#VBW 1.2 MHz

1 N f

‘ f
fo(4)

N
A2

I S R ST
5243 14 GHz
5.206 67 GHz

Sweep 1.07 ms (4001 pts)

FUNCTION WIDTH VALUE
0.130 dBm
25532 dBm

47.84 MHz (A) -1.013dB

[@ STATUS




mtertek FCC ID: TN73XERFID

Total Quality. Assured. Report No.: 180400028TWN-001
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Chainl : 6dB Bandwidth @ 802.11n(HT40) mode Ch151

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802. 11n(HT40)_Chain1_Ch151_5755)

L RF S06 DO SEMSE:INT ALTGN AUTO 11:08:57 &M Apr 26, 2016
[Center Freq 5.755000000 GHz | ) Avy Type: Log-Pwr TRACE[| - 2458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 THPE | it
¥ P MMMNNHM

I IFGain:Low #Atten: 6 dB DET

AMKr3 36.00 MHz
Ref Offset 22.55 dB -0.302 dB|

|10 dBidiv  Ref 18.55 dBm
Log

.55

-1.45
’ 7.3 dEn)
-118

215

315 hetillipndiasial L 1L T T WP P
-41.5

5148

£1.4

1A

Center 5.75500 GHz Span 80.00 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 7.73 ms (4001 pts)
‘ |

1 < 1 v ] TN [ Fuoon
574994 GHz -1.828 dBm
5.736 85 GHz 7.719 dBm
(&) 36.00 MHz (A) 0302 dB

MSG [@ STATUS

Chainl : 6dB Bandwidth @ 802.11n(HT40) mode Ch159

Agilent Spectrum Analyzer - 6dB_160300205TWN-001(802. 11n(HT40)_Chain1_Ch159_5795)

L RF S06 DO SEMSE:INT ALTGN AUTO 11:27:47 &M Apr 26, 2016
[Center Freq 5.795000000 GHz | ) Avy Type: Log-Pwr TRACE[| - 2458
PNO- Fast ~—»— Trig:Free Run Avg|Hold: 1001100 THPE | it
¥ P MMMNNHM

I IFGain:Low #Atten: 6 dB DET

AMKr3 35.92 MHz
Ref Offset 22.55 dB 0.173 dB

|10 dBidiv  Ref 18.55 dBm
Log

.55

-1.45
-9.10 dEmy

-G

215

31.5 bttt il 1T TRRTTIE VI T P
-41.5

5148

£1.4

1A

Res BW 100 kHz #VBW 300 kHz Sweep 7.73 ms (4001 pts)

S S S S B NSV
f 5.789 98 GHz -3.100 dBm
f 5.776 97 GHz £9.163 dBm
foia) 35.92 MHz (A) 0.173 dB

|Center 5.79500 GHz Span 80.00 MHz

MSG [@ STATUS




intertek

Total Quality. Assured.

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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ChainO : Occupied Channel Bandwidth @ 802.11a mode Ch36

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain0_Ch36_5180)

RF S0 DO

SEMSE.IMT

ALTGM AUTS

04:44:11 PM &pr 25, 2016

Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 22.55 dB

10 dBidiv Ref 20.00 dBm

——

Center Freq: 5.180000000 GHz

Trig: Free Run
#Atten: 6 dB

Radio Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

10.0

0.00

-10.0

200

-30.0

-40.0

500

£0.0

-/00

Center 5.18 GHz
#Res BW 390 kHz

Occupied Bandwidth
16.722 MHz
-34.851 kHz
18.17 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

OBW Power
x dB

% STATUS

Span 40 MHz
Sweep 1ms

17.4 dBm

99.00 %
-20.00 dB

ChainO : Occupied Channel Bandwidth @ 802.11a mode Ch40

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain0_Ch40_5200)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

07:17:55 PM Apr 25, 2016

L
[Center Fre

[

10 dBirdiv

q 5.200000000 GHz

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

Center Freq: 5.200000000
—s— Trig:Free Run
#Atten: 6 dB

GHz Radic Std: None
Avg|Hold: 1010

Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.2 GHz
#Res BW 390 kHz

Occupied Bandwidth
16.735 MHz
-53.667 kHz
18.16 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Span 40 MHz
Sweep 1ms

17.3 dBm

99.00 %
-20.00 dB

[@ STATUS
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ChainO : Occupied Channel Bandwidth @ 802.11a mode Ch48

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain0_Ch48_5240)

L RF S0¢  DC SEMSE:INT ALIGN AUTO 07:31:27 PM Apr 25, 2016
IITfIarker 1 5.2486 GHz Center Freq: 5.240000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 6 dB Radic Device: BTS
Mkr1 5.2486 GHz
Ref Offset 22,55 dB
10d8iy___Ref 20.00 dBm -6.8800 dBm
o9
10.0
0.00 2 —’
-10.0
200 oAl el i s
300
-40.0
-50.0
-B0.0
700
Center 5.24 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 18.5 dBm
16.988 MHz
Transmit Freq Error 94.308 kHz OBW Power 99.00 %
x dB Bandwidth 19.07 MHz x dB -20.00 dB
MSG [%STATUS

Chain0 : Occupied Channel Bandwidth @ 802.11a mode Ch149

RL RF S0¢  DC SEMSE:INT ALIGN AUTO 04:33:12 PM Apr 28, 2016
IITfIarker 1 5.7348 GHz Center Freq: 5.745000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 5.73484 GHz
Ref Offset 22,55 dB
1048y Ref 30.00 dBm -12.912 dBm
o9
200
10.0
0.00
-10.0 *— !
2200 et | |- —
-30.0
-40.0
-50.0
-B0.0
Center 5.745 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 18.5 dBm
21.795 MHz
Transmit Freq Error 758.02 kHz OBW Power 99.00 %
x dB Bandwidth 25.10 MHz x dB -20.00 dB
MSG [%STATUS
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ChainO : Occupied Channel Bandwidth @ 802.11a mode Ch157

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain0_Ch157_5785)
RF S0 DO SEMSE:INT ALIGHN AUTO 07.55:45 PM &pr 25, 2018

L
Eenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010

#IFGain:Low #Atten: 6 dB Radie Device: BTS

Ref Offset 22.55 dB
1LO dBidiv Ref 20.00 dBm
o4

0.0

0.o0

-100

200 Al Alglen ] e —

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.785 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 18.1 dBm

21.464 MHz

Transmit Freq Error 714.45 kHz OBW Power 99.00 %
x dB Bandwidth 26.21 MHz x dB -20.00 dB

MSG [@ STATUS

Chain0 : Occupied Channel Bandwidth @ 802.11a mode Ch165

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain0_Ch165_5825)

L RF S0¢  DC SEMSE:INT ALIGN AUTC 02:01:11 PM Apr 25, 2016
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 6 dB Radic Device: BTS
Ref Offset 22,55 dB
10 dBidiv Ref 20.00 dBm
Log
10.0
D DD M i P P
-10.0
200 Ly L
300
-40.0
-50.0
600
700
Center 5.825 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 17.3 dBm
21.171 MHz
Transmit Freq Error 473.20 kHz OBW Power 99.00 %
x dB Bandwidth 25.07 MHz x dB -20.00 dB
MSG [%STATUS
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Chain1 : Occupied Channel Bandwidth @ 802.11a mode Ch36

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain1_Ch36_5180)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

03:07.08 PM Apr 25, 2016

L
[Center Freq 5.180000000 GHz

[

10 dBirdiv

Ref Offset 22.55 dB
Ref 20.00 dBm

#IFGain:Low

Center Freq: 5.180000000 GHz
—s— Trig:Free Run

#Atten: 6 dB

Radic Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

300 L

-40.0

-50.0

-60.0

-70.0

Center 5.18 GHz
#Res BW 390 kHz

#VBW 1.2 MHz

Span 40 MHz
Sweep 1ms

Occupied Bandwidth Total Power 17.8 dBm
16.804 MHz
Transmit Freq Error 95.901 kHz OBW Power 99.00 %
x dB Bandwidth 19.74 MHz x dB -20.00 dB
MSG [%STATUS

Chain1 : Occupied Channel Bandwidth @ 802.11a mode Ch40

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain1_Ch40_5200)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

03:12:24 PM Apr 25, 2016

L
[Center Freq 5.200000000 GHz

[

10 dBirdiv

Ref Offset 22.55 dB
Ref 20.00 dBm

#IFGain:Low

Center Freq: 5.200000000 GHz

—s— Trig:Free Run
#Atten: 6 dB

Radic Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0 =

-40.0

-50.0

-60.0

-70.0

Center 5.2 GHz

Span 40 MHz

#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 18.1 dBm
16.993 MHz
Transmit Freq Error 64.463 kHz OBW Power 99.00 %
x dB Bandwidth 20.05 MHz x dB -20.00 dB

[@ STATUS




mtertek FCC ID: TN73XERFID

Total Quality. Assured. Report No.: 180400028TWN-001
Page 59 of 90

Chain1 : Occupied Channel Bandwidth @ 802.11a mode Ch48

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain1_Ch48_5240)
O SEMSE:INT ALIGHN AUTO 08:22:48 PM &pr 25, 2015

Radic Std: None

Narker 1 5.2497 GHz Center Freq: 5.240000000 GHz
—s— Trig:Free Run Avg|Hold: 1010

#IFGain:Low #Atten: 6 dB Radie Device: BTS
Mkr1 5.24968 GHz

Ref Offset 22.55 dB
10 dBidiv Ref 30.00 dBm -15.690 dBm

Log
200

10.0

0.o0

-10.0 ‘

-20.0

-30.0

-40.0

-500

-60.0

Center 5.24 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 19.0 dBm

18.200 MHz

Transmit Freq Error 573.00 kHz OBW Power 99.00 %
x dB Bandwidth 21.37 MHz x dB -20.00 dB

MSG [@ STATUS

Chainl : Occupied Channel Bandwidth @ 802.11a mode Ch149

L RF S0G DO SEMSE:INT ALIGH AUTC 12:10:07 PM &pr 26, 2016
IITfIarker 1 5.7350 GHz Center Freq: 5.745000000 GHz Radio 5td: None
—»—~ Trig:Free Run Avg|Hold: 10110

#IFGain:Low #itten: 6 dB Radio Device: BTS

Mkr1 5.735 GHz

Ref Offset 2255 dB
10 dBidiv Ref 30.00 dBm -16.321 dBm

Log
200

0.0

0.00

-10.0 ’ T

200 b——— gl T ALl [ V]

-30.0

-40.0

£0.0

0.0

Center 5.745 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 17.9 dBm

21.162 MHz

Transmit Freq Error 614.27 kHz OBW Power 99.00 %
x dB Bandwidth 27.95 MHz x dB -20.00 dB

MSG [& STATUS
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Chain1 : Occupied Channel Bandwidth @ 802.11a mode Ch157

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain1_Ch157_5785)

03:29:17 PM Apr 25, 2016

L RF S0¢ D SEMSE:INT ALIGN AUTO
Eenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010

[

10 dBirdiv

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

#Atten: 6 dB

Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.785 GHz
#Res BW 390 kHz

Occupied Bandwidth

18.683 MHz
424.79 kHz
25.81 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

OBW Power
x dB

[@ STATUS

Span 40 MHz
Sweep 1ms

17.0 dBm

99.00 %
-20.00 dB

Chainl : Occupied Channel Bandwidth @ 802.11a mode Ch165

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11a_Chain1_Ch165_5825)

03:33:22 PM Apr 25, 2016

L RF S0¢ D SEMSE:INT ALIGN AUTO
Eenter Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010

[

10 dBirdiv

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

#Atten: 6 dB

Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.825 GHz
#Res BW 390 kHz

Occupied Bandwidth
19.026 MHz
-34.591 kHz
26.73 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Span 40 MHz
Sweep 1ms

16.2 dBm

99.00 %
-20.00 dB

[@ STATUS
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Chain0 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch36

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain0_Ch36_5180)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

09:15:47 PM Apr 25, 2016

L
[Center Freq 5.180000000 GHz

[

10 dBirdiv

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

Center Freq: 5.180000000 GHz
—s— Trig:Free Run

#Atten: 6 dB

Radic Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.18 GHz
#Res BW 390 kHz

Occupied Bandwidth

17.497 MHz
58.693 kHz
19.09 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

OBW Power
x dB

[@ STATUS

Span 40 MHz
Sweep 1ms

15.8 dBm

99.00 %
-20.00 dB

Chain0 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch40

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain0_Ch40_5200)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

09:20:04 PM Apr 25, 2016

L
[Center Freq 5.200000000 GHz

[

10 dBirdiv

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

Center Freq: 5.200000000 GHz
—s— Trig:Free Run

#Atten: 6 dB

Radic Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.2 GHz
#Res BW 390 kHz

Occupied Bandwidth

17.568 MHz
26.285 kHz
18.93 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Span 40 MHz
Sweep 1ms

16.2 dBm

99.00 %
-20.00 dB

[@ STATUS
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Chain0 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch48

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain0_Ch48_5240)
O SEMSE:INT ALIGHN AUTO 12:04:00 PM &pr 26, 2016

Radic Std: None

Narker 1 5.2488 GHz Center Freq: 5.240000000 GHz
—s— Trig:Free Run Avg|Hold: 1010

IFGain:Low #Atten: 6 dB Radie Device: BTS
Mkr1 5.2488 GHz

Ref Offset 22.55 dB
10 dBidiv Ref 30.00 dBm -5.7839 dBm

Log
200

10.0

0.o0 T TN 1 T W L P— *

-10.0

-20.0

-30.0 —-—r

-40.0

-500

-60.0

Center 5.24 GHz Span 40 MHz
Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 15.6 dBm

17.532 MHz

Transmit Freq Error 23.602 kHz OBW Power 99.00 %
x dB Bandwidth 18.87 MHz x dB -20.00 dB

MSG [@ STATUS

ChainO : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch149

L RF S0¢ D SEMSE:INT ALIGN AUTO 12:05:15 PM Apr 26, 2016
IITfIarker 1 5.7359 GHz Center Freq: 5.745000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010

#IFGain:Low #Atten: 6 dB Radie Device: BTS

Mkr1 5.73588 GHz

10 Bty Ref 30.06 4BM -7.8532 dBm
20.0
10.0
0.00 o —= —
-10.0
0o Wi i it
-30.0
-40.0
-50.0
-B60.0
Center 5.745 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 17.1 dBm
18.277 MHz
Transmit Freq Error 36.277 kHz OBW Power 99.00 %
x dB Bandwidth 22.84 MHz x dB -20.00 dB

usG A File <15407.png> saved g status
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Chain0 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch157

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain0_Ch157_5785)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

09:33:24 PM Apr 25, 2016

L
[Center Freq 5.785000000 GHz

[

10 dBirdiv

Ref Offset 22.55 dB
Ref 20.00 dBm

#IFGain:Low

Center Freq: 5.785000000 GHz
—s— Trig:Free Run

#Atten: 6 dB

Radic Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.785 GHz
#Res BW 390 kHz

#VBW 1.2 MHz

Span 40 MHz
Sweep 1ms

Occupied Bandwidth Total Power 16.7 dBm
18.212 MHz
Transmit Freq Error 59.599 kHz OBW Power 99.00 %
x dB Bandwidth 22.93 MHz x dB -20.00 dB
MSG [%STATUS

ChainO : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch165

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain0_Ch165_5825)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

10:05:52 AM Apr 26, 2016

L
[Center Fre

q 5.825000000 GHz

[

10 dBirdiv

Ref Offset 22.55 dB
Ref 20.00 dBm

#IFGain:Low

Center Freq: 5.825000000
—s— Trig:Free Run
#Atten: 6 dB

GHz Radic Std: None
Avg|Hold: 1010

Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.825 GHz

Span 40 MHz

#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 15.8 dBm
17.933 MHz
Transmit Freq Error 92.429 kHz OBW Power 99.00 %
x dB Bandwidth 20.52 MHz x dB -20.00 dB

[@ STATUS
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Chain1 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch36

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain1_Ch36_5180)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

03:38:43 PM Apr 25, 2016

L
[Center Freq 5.180000000 GHz

[

10 dBirdiv

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

Center Freq: 5.180000000 GHz
—s— Trig:Free Run

#Atten: 6 dB

Avg|Hold: 1010

Radic Std: None

Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

100 e Ll

-50.0

-60.0

-70.0

Center 5.18 GHz
#Res BW 390 kHz

#VBW 1.2 MHz

Occupied Bandwidth Total Power 15.3 dBm
17.457 MHz
Transmit Freq Error 42.777 kHz OBW Power 99.00 %
x dB Bandwidth 18.69 MHz x dB -20.00 dB
MSG [%STATUS

Span 40 MHz
Sweep 1ms

Chain1 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch40

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain1_Ch40_5200)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

03:42:33 PM Apr 25, 2016

L
[Center Freq 5.200000000 GHz

[

10 dBirdiv

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

Center Freq: 5.200000000 GHz
—s— Trig:Free Run

#Atten: 6 dB

Radic Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.2 GHz

Span 40 MHz

#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 15.7 dBm
17.478 MHz
Transmit Freq Error 25.517 kHz OBW Power 99.00 %
x dB Bandwidth 18.92 MHz x dB -20.00 dB

[@ STATUS
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Chain1 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch48

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain1_Ch48_5240)

L RF S06  DC SENSE:IMT ALIGN AUTO 08:53:00 PM Apr 25, 2016
IITfIarker 1 5.2488 GHz Center Freq: 5.240000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 6 dB Radic Device: BTS
Mkr1 5.24884 GHz
Ref Offset 22,55 dB
10d8iy___Ref 20.00 dBm -6.0589 dBm
og
100
0.00 4 LT P BT LT W BN, | PO _.___’
-10.0
200
300 o 1PN LA AR TRIS
-40.0
-50.0
-60.0
700
Center 5.24 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 16.3 dBm
17.497 MHz
Transmit Freq Error 61.927 kHz OBW Power 99.00 %
x dB Bandwidth 18.80 MHz x dB -20.00 dB
usG A File <15407.png> saved g status

Chain1 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch149

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain1_Ch149_5745)

L RF S0 DC SEMSEINT ALTGN ALTO 12:05:05 PM Apr 26, 2016
Wlarker 1 5.7359 GHz Center Freq: 5.745000000 GHz Radio Std: None
—s—~ Trig:Free Run Avg|Hold: 1010
| #IFGain:Low #Atten: 6 dB Radio Device: BTS
Mkr1 5.73592 GHz
Ref Offset 22.55 dB
108/ ___Ref 30.00 dBm -12.456 dBm
og
20.0
10.0
0.00 A ALY LASLCTC NN N P
-0 *
200
-30.0
-40.0
0.0
600
Center 5.745 GHz Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 16.8 dBm
18.379 MHz
Transmit Freq Error 159.16 kHz OBW Power 99.00 %
x dB Bandwidth 20.52 MHz x dB -20.00 dB
wsc | iJFile <Data.png> saved [y status
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Chainl : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch157

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain1_Ch157_5785)
RF S0 DO SEMSE:INT ALIGHN AUTO 09:01:15 PM &pr 25, 2015

L
Eenter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010

#IFGain:Low #Atten: 6 dB Radie Device: BTS

Ref Offset 22.55 dB
1LO dBidiv Ref 20.00 dBm
o4

0.0

0.00 skt AL LR - b I el oy 0 0

-100

200 . .1 YL fy W

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.785 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 16.3 dBm

18.037 MHz

Transmit Freq Error 82.041 kHz OBW Power 99.00 %
x dB Bandwidth 22.38 MHz x dB -20.00 dB

MSG [@ STATUS

Chain1 : Occupied Channel Bandwidth @ 802.11n(HT20) mode Ch165

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT20)_Chain1_Ch165_5825)
RF S0 DO SEMSE:INT ALIGHN AUTO 09:11:07 PM &pr 25, 2015

L
Eenter Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010

#IFGain:Low #Atten: 6 dB Radie Device: BTS

Ref Offset 22.55 dB
1LO dBidiv Ref 20.00 dBm
o4

0.0

0.00 NPT R (P N N P RPN | S 1 P T,

-100

-20.0 -

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.825 GHz Span 40 MHz
#Res BW 390 kHz #VBEW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 15.6 dBm

17.862 MHz

Transmit Freq Error 5.008 kHz OBW Power 99.00 %
x dB Bandwidth 18.68 MHz x dB -20.00 dB

MSG [@ STATUS
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Chain0 : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch38

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT40)_Chain0_Ch38_5190)

L RF S06  DC SENSE:IMT ALIGN AUTO 10:13:19 AM Apr 26, 2016
Eenter Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 6 dB Radic Device: BTS
Ref Offset 22.55 dB
10 dBidiv Ref 20.00 dBm
Log
100
0.0 S — e
-10.0
-200
300 LA R ) I N R M B
-40.0
-50.0
-60.0
-70.0
Center 5.19 GHz Span 80 MHz
#Res BW 820 kHz #VEW 2.4 MHz Sweep 1ms
Occupied Bandwidth Total Power 15.8 dBm
36.537 MHz
Transmit Freq Error -841 Hz OBW Power 99.00 %
x dB Bandwidth 39.08 MHz x dB -20.00 dB
MSG [%STATUS

Chain0 : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch46

RL RF S06  DC SENSE:IMT ALIGN AUTO 10:30:00 AM Apr 26, 2016
IITfIarker 1 5.2485 GHz Center Freq: 5.230000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 6 dB Radic Device: BTS
Mkr1 5.24848 GHz
Ref Offset 22,55 dB
10d8iy___Ref 20.00 dBm -5.5052 dBm
og
10.0
0.00 W (P P P T ) W A 1 b gn ’
100
-200
-30.0 = ot
400
0.0
-60.0
-70.0
Center 5.23 GHz Span 80 MHz
#Res BW 820 kHz #VEW 2.4 MHz Sweep 1ms
Occupied Bandwidth Total Power 16.8 dBm
36.597 MHz
Transmit Freq Error 97.883 kHz OBW Power 99.00 %
x dB Bandwidth 38.56 MHz x dB -20.00 dB
MSG [%STATUS




mtertek FCC ID: TN73XERFID

Total Quality. Assured. Report No.: 180400028TWN-001
Page 68 of 90

ChainO : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch151

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT40)_Chain0_Ch151_5755)

L RF S06  DC SENSE:IMT ALIGN AUTO 10:41:39 AM Apr 26, 2016
IITfIarker 15.7362 GHz Center Freq: 5.755000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 6 dB Radic Device: BTS
Mkr1 5.7362 GHz
Ref Offset 22,55 dB
10d8iy___Ref 20.00 dBm -10.854 dBm
og
10.0
DDD b laod 0 ed e alapel il flalin A o | nno o oCh Il e Ml nflo B Ly LWL,
100 ‘
200 ST ¥ L ]
-30.0
400
0.0
-60.0
-70.0
Center 5.755 GHz Span 80 MHz
#Res BW 820 kHz #VEW 2.4 MHz Sweep 1ms
Occupied Bandwidth Total Power 16.5 dBm
37.752 MHz
Transmit Freq Error 224.31 kHz OBW Power 99.00 %
x dB Bandwidth 45.32 MHz x dB -20.00 dB
MSG [%STATUS

ChainO : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch159

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT40)_Chain0_Ch159_5795)
RF S0 DO SEMSE:INT ALIGHN AUTO 10:43:18 AM Apr 26, 2016

L
Eenter Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010

#IFGain:Low #Atten: 6 dB Radie Device: BTS

Ref Offset 22.55 dB
1LO dBidiv Ref 20.00 dBm
o4

0.0

0.00 . TN T, TP, P T PO N W LI PR R TP N AT SYRRS W [T

-100

200 M bt

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.795 GHz Span 80 MHz
#Res BW 820 kHz #VEW 2.4 MHz Sweep 1ms

Occupied Bandwidth Total Power 16.3 dBm

36.878 MHz

Transmit Freq Error 106.37 kHz OBW Power 99.00 %
x dB Bandwidth 54.34 MHz x dB -20.00 dB

MSG [@ STATUS
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Chain1 : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch38

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT40)_Chain1_Ch38_5190)

RF S0 DO

SEMSE:IMNT

ALIGNALTO

10:50:44 AM Apr 26, 2016

L
[Center Fre

[

10 dBirdiv

q 5.190000000 GHz

#IFGain:Low

Ref Offset 22.55 dB
Ref 20.00 dBm

Center Freq: 5.190000000 GHz
—s— Trig:Free Run

#Atten: 6 dB

Radic Std: None
Avg|Hold: 1010
Radie Device: BTS

Log

0.0

0.o0

-100

-20.0

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.19 GHz
#Res BW 820 kHz

Occupied Bandwidth

36.512 MHz
36.189 kHz
39.27 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.4 MHz

Total Power

OBW Power
x dB

Span 80 MHz
Sweep 1ms

15.1 dBm

99.00 %
-20.00 dB

[@ STATUS

Chain1 : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch46

L RF S06  DC SENSE:IMT ALIGN AUTO 11:07:57 &M Apr 26, 2016
IITfIarker 1 5.2483 GHz Center Freq: 5.230000000 GHz Radic Std: None
—s— Trig:Free Run Avg|Hold: 1010
#IFGain:Low #Atten: 6 dB Radic Device: BTS
Mkr1 5.24832 GHz
Ref Offset 22,55 dB
10d8iy___Ref 20.00 dBm -4.3364 dBm
og
100
0.00 ] ot Pt o ‘
-10.0
200
300 by - —— —
-40.0
-50.0
E0.0
700
Center 5.23 GHz Span 80 MHz
#Res BW 820 kHz #VEW 2.4 MHz Sweep 1ms
Occupied Bandwidth Total Power 15.8 dBm
36.509 MHz
Transmit Freq Error 87.807 kHz OBW Power 99.00 %
x dB Bandwidth 39.72 MHz x dB -20.00 dB
MSG [%STATUS
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Chain1 : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch151

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT40)_Chain1_Ch151_5755)

S0 DO

SEMSE:IMNT ALIGNALTO

11:26:52 AM Apr 26, 2016

Marker 1 5.7360 GHz

[

10 dBirdiv

Ref Offset 22.55 dB
Ref 20.00 dBm

#IFGain:Low

—s— Trig:Free Run

Center Freq: 5.755000000 GHz
Avg|Hold: 1010

#Atten: 6 dB

Radic Std: None

Radie Device: BTS

Mkr1 5.73596 GHz
-16.565 dBm

Log

0.0

0.o0

-100

200 e ]

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.755 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

37.994 MHz

90.257 kHz
50.90 MHz

#VBW 2.4 MHz

Total Power 16.5 dBm

99.00 %
-20.00 dB

OBW Power
x dB

[@ STATUS

Span 80 MHz
Sweep 1ms

Chain1 : Occupied Channel Bandwidth @ 802.11n(HT40) mode Ch159

Agilent Spectrum Analyzer - Occupied Channel Bandwidth_160300205TWN-001 (802.11n(HT40)_Chain1_Ch159_5795)

RF S0 DO

SEMSE:IMNT ALIGNALTO

11:28:36 AM Apr 26, 2016

L
[Center Freq 5.795000000 GHz

[

10 dBirdiv

Ref Offset 22.55 dB
Ref 20.00 dBm

#IFGain:Low

—s— Trig:Free Run

Center Freq: 5.795000000 GHz
Avg|Hold: 1010

#Atten: 6 dB

Radic Std: None

Radie Device: BTS

Log

0.0

0.o0

-100

200 e

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.795 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

37.172 MHz

56.007 kHz
44.50 MHz

#VBW 2.4 MHz

Total Power 16.1 dBm

99.00 %
-20.00 dB

OBW Power
x dB

[@ STATUS

Span 80 MHz
Sweep 1ms
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6. Emissions in Restricted Frequency Bands (Radiated emission measurements)

6.1 Operating environment

Temperature: 25 T
Relative Humidity: 55 %
Atmospheric Pressure 1008 hPa
Channel number 36,40,48,149,157,161 for 20MHz
38,46,151,159 for 40MHz

6.2 Limit for emission in restricted frequency bands (Radiated emission measurement)

Frequency Field Strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 2400/F(kHz) 30
1.705~30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark:

1. In the above table, the tighter limit applies at the band edges.
2. Distance refers to the distance in meters between the measuring instrument antenna and

the closed point of any part of the device or system

As specified in 15.407(b), For transmitters operating in the 5.15-5.25 GHz band: All emissions
outside of the 5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.
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(4) For transmitters operating in the 5.725-5.85 GHz band:

All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or below
the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge,
and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz
at 5 MHz above or below the band edge, and from 5 MHz above or below the band edge

increasing linearly to a level of 27 dBm/MHz at the band edge.

However, an out-of-band emission that complies with both the average and peak limits of
15.209 is not required to satisfy the -27 dBm/MHz or -17 dBm/MHz peak emission limit.

6.3 Measuring instrument setting

Below 1GHz measurement

Receiver settings
Receiver function Setting
Detector QP
9-150 kHz ; 200-300 Hz
RBW 0.15-30 MHz; 9-10 kHz
30-1000 MHz; 100-120 kHz
VBW =3 x RBW
Sweep Auto couple
Attenuation Auto

Above 1GHz measurement

Spectrum analyzer settings
Spectrum Analyzer function Setting
Detector Peak
RBW 1MHz
VBW 3MHz for Peak; 10Hz for Average
Sweep Auto couple
Start Frequency 1GHz
Stop Frequency Tenth harmonic
Attenuation Auto
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6.4 Test procedure

1. Configure the EUT according to ANSI C63.10: 2013 The EUT was placed on the top of the
turntable 1.5 meter above ground for above 1GHz and placed on the top of the turntable 0.8
meter above ground for below 1GHz. The center of the receiving antenna mounted on the
top of a height-variable antenna tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the companion devices. The turntable was rotated by 360 degree
to find the position of the maximum emission level.

3. The height of the receiving antenna was varied between one meter and four meters above
ground to find the maximum emission field strength of the both horizontal and vertical
polarization

4. If find the frequencies above the limit or below within 3dB, the antenna tower was scan
(from 1m to 4m) and then the turntable was rotated to find the maximum reading.

5. Set the test-receiver system to peak or CISPR quasi-peak detector with specified bandwidth
under maximum hold mode.

6. For emissions above 1GHz, use 1IMHz VBW and 3MHz RBW for peak reading. Then 1MHz
RBW and 10Hz VBW for average reading in spectrum analyzer.

Place the measurement antenna away from each area of the EUT determined to be a source
of emissions at the specified measurement distance, while keeping the measurement
antenna aimed at the source of emissions at each frequency of significant emissions, with
polarization oriented for maximum response.

7. If the emissions level of the EUT in peak mode was 3dB lower than the average limit
specified then testing will be stopped and peak values of the EUT will be reported.
Otherwise, the emissions which do not have 3dB margin will be measured using the
guasi-peak method for below 1GHz.

8. For testing above 1GHz, The emissions level of the EUT in peak mode was lower than
average limit, then testing will be stopped and peak values of the EUT will be reported,
otherwise, the emission will be measured in average mode again and reported.

9. In case the emission is lower than 30MHz, loop antenna has to be used for measurement

and the recorded data should be quasi-peak measured by receiver.
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6.5 Test configuration
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6.5.1 Radiated emission from 9 kHz to 30MHz using Loop Antenna

0.8m

3m

Loop
Antenna

R

EUT &

Peripherals

Ground Plane

RF Test
Receiver
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6.5.2 Radiated emission below 1GHz using Bilog Antenna

FCC ID: TN73XERFID

Report No.: 180400028TWN-001
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| Antenna
Tower
| 1.0~4.0 meters
F 3 meters g l Receiver
Antenna
EUT & l / \
Peripherals
[
0.8m
| ' L
Ground Plane
-
L]
\
[ X |
L \H RF Test
Receiver
6.5.3 Radiated emission above 1GHz using Horn Antenna
Antenna
4 Tower
Horn or Bilog
o 3 meter 1-4 meter /]| Antenna
Peripherals >

15m

'

HPF and Pre-Amp.

Ground Plane

E Spectrm
Analyzer
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6.6 Test results

6.6.1 Measurement results: frequencies from 9 kHz to 30MHz

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Frequency | Detection Factor Reading Value Lé)msl:n Tolerance
(MHz) value (dB/m) | (dBuV) | (dBuV/m) | (dBuv/m) (dB)
0.02 Qp 20.92 14.19 35.11 200.00 -164.90
0.03 QP 20.86 18.20 39.06 160.00 -120.94
0.04 QP 20.85 11.93 32.78 140.00 -107.23
0.07 QP 20.81 14.54 35.35 114.29 -78.94

Remark: Corr. Factor = Antenna Factor + Cable Loss - PreAmplifier Gain
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6.6.2 Measurement results: frequencies from 30 MHz to 1GHz

The test was performed on EUT under 802.11a/an continuously transmitting mode. The worst
case occurred at 802.11n(HT20) Tx channel 36.

EUT : HURESAC-3XE-C
Worst Case : 802.11n(HT20) Tx channel 36
Antenna Freq. Receiver Corr. Reading | Corrected Limit Margin
Polariz. Factor Level @3m
(V/H) (MHz) Detector | (dB/m) (dBuV) | (dBuV/m) | (dBuV/m) (dB)
Vertical 47.46 QP 16.97 18.10 35.07 40.00 -4.93
Vertical 142.52 QP 16.16 16.91 33.07 43.50 -10.43
Vertical 191.02 QP 13.98 23.11 37.09 43.50 -6.41
Vertical 288.02 QP 17.06 23.38 40.44 46.00 -5.56
Vertical 336.52 QP 18.38 19.44 37.82 46.00 -8.18
Vertical 528.58 QP 22.60 16.20 38.80 46.00 -7.20
Horizontal| 142.52 QP 15.15 15.57 30.72 43.50 -12.78
Horizontal| 191.02 QP 16.00 18.81 34.81 43.50 -8.69
Horizontal| 216.24 QP 16.44 17.12 33.56 46.00 -12.44
Horizontal| 288.02 QP 17.70 21.64 39.34 46.00 -6.66
Horizontal| 336.52 QP 18.55 17.77 36.32 46.00 -9.68
Horizontal| 528.58 QP 21.92 10.65 32.57 46.00 -13.43
Remark:

1. Corr. Factor = Antenna Factor + Cable Loss
2. Corrected Level = Reading + Corr. Factor
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6.6.3 Measurement results: frequency above 1GHz to 40GHz
Mode |Frequency|Spectrum| Ant. |Preamp.|Correction| Reading | Corrected Limit Margin
Analyzer | Pol. | Gain Factor Reading | @3 m

(MHz) |Detector | (H/V)| (dB) (dB/m) | (dBuV) |(dBuV/m) |(dBuV/m)| (dB)
10360 PK Vv 38.95 | 12.23 46.99 59.22 74.00 | -14.78

8(31';61&] 10360 AV \Y 38.95 | 12.23 33.97 46.20 54.00 -7.80
Chain0 10360 PK H 38.95 | 12.23 46.18 58.41 74.00 | -15.59
10360 AV H 38.95 | 12.23 33.14 45.37 54.00 -8.63
10400 PK \Y 38.97 | 12.36 49.01 61.37 74.00 | -12.63

8(31':;&] 10400 AV Vv 38.97 | 12.36 37.41 49.77 54.00 -4.23
Chain0 10400 PK H 38.97 | 12.36 49.27 61.63 74.00 | -12.37
10400 AV H 38.97 | 12.36 36.46 48.82 54.00 -5.18
10480 PK \' 39.03 | 12.62 50.79 63.41 74.00 | -10.59

8?;':;‘3 10480 AV Vv 39.03 | 12.62 38.00 50.62 54.00 -3.38
Chain0 10480 PK H 39.03 | 12.62 47.92 60.54 74.00 | -13.46
10480 AV H 39.03 | 12.62 34.93 47.55 54.00 -6.45
11490 PK \Y 39.01 | 14.46 44.46 58.92 74.00 | -15.08

Sc?lfﬁéa 11490 AV Vv 39.01 | 14.46 30.64 45.10 54.00 -8.90
Chain0 11490 PK H 39.01 | 14.46 40.50 54.96 74.00 | -19.04
11490 AV H 39.01 | 14.46 29.23 43.69 54.00 | -10.31
11570 PK \Y 38.98 | 14.33 44.79 59.12 74.00 | -14.88

885'11517:3 11570 AV Vv 38.98 | 14.33 31.84 46.17 54.00 -7.83
Chain0 11570 PK H 38.98 | 14.33 40.33 54.66 74.00 | -19.34
11570 AV H 38.98 | 14.33 27.56 41.89 54.00 | -12.11
11650 PK \Y 38.94 | 14.16 45.30 59.46 74.00 | -14.54

8((2)5.116? 11650 AV Vv 38.94 | 14.16 32.37 46.53 54.00 -7.47
Chain0 11650 PK H 38.94 | 14.16 40.08 54.24 74.00 | -19.76
11650 AV H 38.94 | 14.16 27.27 41.43 54.00 | -12.57

Remark:

Correction Factor = Antenna Factor + Cable Loss + High Pass Filter Loss - Pre_Amplifier Gain
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Mode |Frequency|Spectrum| Ant. |Preamp.|Correction| Reading | Corrected Limit Margin
Analyzer | Pol. | Gain Factor Reading | @3 m

(MHz) |Detector | (H/V)| (dB) (dB/m) | (dBuV) |(dBuV/m) |(dBuV/m)| (dB)

10360 PK V | 3895 | 12.23 51.89 64.12 74.00 -9.88

802.11a ™340 AV V | 3895 | 12.23 39.02 51.25 54.00 -2.75

Cﬂ;?fl 15540 PK H | 3821 | 15.50 50.51 66.01 74.00 -7.99

15540 AV H | 3821 | 15.50 37.99 53.49 54.00 -0.51

10400 PK V | 3897 | 12.36 53.46 65.82 74.00 -8.18

802.11a 1™ 0400 AV V | 3897 | 1236 40.01 52.37 54.00 -1.63

C?:ilr?l 15600 PK H | 38.17 | 15.34 51.94 67.28 74.00 -6.72

15600 AV H | 3817 | 15.34 38.07 53.41 54.00 -0.59

10480 PK V | 39.03 | 12.62 54.35 66.97 74.00 -7.03

802.11a | 10480 | av Vv | 3903 | 1262 | 4075 | 5337 | 5400 | -063

C?:ilfl 15720 PK H | 38.08 | 15.03 52.47 67.50 74.00 -6.50

15720 AV H | 38.08 | 15.03 38.41 53.44 54.00 -0.56

10480 PK V | 39.03 | 12.62 47.88 60.50 74.00 | -13.50

Sgﬁizga 10480 AV V | 39.03 | 12.62 35.75 48.37 54.00 -5.63

Chainl 10480 PK H | 39.03 | 12.62 43.36 55.98 74.00 | -18.02

10480 AV H | 39.03 | 12.62 31.19 43.81 54.00 | -10.19

11490 PK V | 39.01 | 14.46 39.53 53.99 74.00 | -20.01

885'1151761 11490 AV V | 39.01 | 14.46 27.79 42.25 54.00 | -11.75

Chainl 11490 PK H | 39.01 | 14.46 40.19 54.65 74.00 | -19.35

11490 AV H | 39.01 | 14.46 28.16 42.62 54.00 | -11.38

802.11a | 11570 PK V | 38.98 | 14.33 39.38 53.71 74.00 | -20.29

Ch165 11570 AV % 38.98 14.33 27.40 41.73 54.00 | -12.27

Chainl | 11570 PK H | 3898 | 1433 | 3936 | 53.69 7400 | -20.31
Remark:

Correction Factor = Antenna Factor + Cable Loss + High Pass Filter Loss - Pre_Amplifier Gain
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Mode |Frequency|Spectrum| Ant. |Preamp.|Correction| Reading | Corrected Limit Margin
Analyzer | Pol. | Gain Factor Reading | @3 m

(MHz) |Detector | (H/V)| (dB) (dB/m) | (dBuV) |(dBuV/m) |(dBuV/m)| (dB)

10360 PK V | 3895 | 12.23 44.98 57.21 74.00 | -16.79

8(2'2T;é)n 10360 AV V | 3895 | 12.23 34.14 46.37 54.00 -7.63

ch36 10360 PK H 3895 | 12.23 44.36 56.59 74.00 | -17.41

10360 AV H 38.95 | 12.23 32.99 45.22 54.00 -8.78

10400 PK V | 3897 | 12.36 48.61 60.97 74.00 | -13.03

8(?421_;01)” 10400 AV V | 3897 | 12.36 37.52 49.88 54.00 -4.12

Cha0 10400 PK H 38.97 | 12.36 4491 57.27 74.00 | -16.73

10400 AV H 38.97 | 12.36 33.79 46.15 54.00 -7.85

10480 PK V. |39.03 | 12.62 49.61 62.23 74.00 | -11.77

8(?421_;01)” 10480 AV V | 39.03 | 12.62 38.75 51.37 54.00 -2.63

chas 10480 PK H 39.03 | 12.62 44.85 57.47 74.00 | -16.53

10480 AV H 39.03 | 12.62 33.90 46.52 54.00 -7.48

11490 PK V | 39.01 | 14.46 40.37 54.83 74.00 | -19.17

8(?421_;01)” 11490 AV V | 39.01 | 14.46 28.09 42.55 54.00 | -11.45

Ch149 11490 PK H 39.01 | 14.46 39.81 54.27 74.00 | -19.73

11490 AV H 39.01 | 14.46 27.70 42.16 54.00 | -11.84

802.11n | 11570 PK V | 3898 | 14.33 40.95 55.28 74.00 | -18.72

(HT20) 11570 AV V | 3898 | 14.33 28.74 43.07 54.00 | -10.93

Ch157 | 11570 | PK H | 3898 | 1433 | 3884 | 53.17 | 74.00 | -20.83

802.11n | 11650 PK V | 3894 | 14.16 40.54 54.70 74.00 | -19.30

(HT20) 11650 AV V | 3894 | 14.16 28.39 42.55 54.00 | -11.45

Ch165 | 11650 | PK H | 3894 | 14.16 | 39.25 | 53.41 | 74.00 | -20.59
Remark:

Correction Factor = Antenna Factor + Cable Loss + High Pass Filter Loss - Pre_Amplifier Gain
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Mode Frequency|Spectrum| Ant. |Preamp.|Correction| Reading | Corrected Limit Margin
Analyzer | Pol. | Gain Factor Reading @3m

(MHz) |Detector | (H/V)| (dB) (dB/m) | (dBuV) |(dBuV/m) |(dBuV/m)| (dB)

11380 PK V | 39.02 | 1431 | 40.83 | 55.14 74.00 | -18.86

8(%?:;)“ 11380 | AV | V |39.02 | 1431 | 3895 | 53.26 | 54.00 | -0.74
Cch3s 10380 PK H | 3896 | 12.29 | 41.63 | 53.92 74.00 | -20.08

10380 AV H |3896 | 12.29 | 29.60 | 41.89 54.00 | -12.11

10460 PK V |39.01 | 1256 | 47.43 | 59.99 74.00 | -14.01

80.211n 140460 | Aav | v |39.01| 1256 | 35.06 | 47.62 | 54.00 | -6.38
(gjg) 10460 PK H | 39.01 | 12.56 | 42.69 | 55.25 74.00 | -18.75
10460 AV H |39.01 | 12.56 | 30.55 | 43.11 54.00 | -10.89

80.211n | 11510 PK V |39.01 | 14.46 | 39.03 | 53.49 74.00 | -20.51
(CHhT14501) 11510 PK H |39.01 | 14.46 | 3893 | 53.39 74.00 | -20.61
80.211n | 11590 PK V | 3897 | 14.29 | 39.44 | 53.73 74.00 | -20.27
(HT40) 11590 AV V | 3897 | 1429 | 27.40 | 41.69 54.00 | -12.31
Ch159 11590 PK H | 3897 | 14.29 | 3885 | 53.14 74.00 | -20.86

Remark:

Correction Factor = Antenna Factor + Cable Loss + High Pass Filter Loss - Pre_Amplifier Gain
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7. Emission on The Band Edge

7.1 Operating environment

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
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Temperature: 25 T

Relative Humidity: 50 %

Atmospheric Pressure 1008 hPa

Requirement 15.407(b), 15.209
Channel 36, 38,42, 46, 48 149, 157,

165, 151, 159, 155

7.2 Measuring instrument setting

Spectrum analyzer settings

Spectrum Analyzer function Setting
Detector Peak
RBW 1MHz
VBW 3MHz for Peak; 10Hz for Average
Sweep Auto couple
. 4500~5150MHz
Restrict bands 5350 ~5460MHz
Attenuation Auto

Applicable to

5715-5725MHz
5850-5860MHz

Limit
EIRP Limit (dBm) Equivalent Field Strength at 3m (dBuV/m)
PK PK
-17 78.2

7.3 Test procedure

The test procedure is the same as clause 6.4
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7.4 Test Result

FCC ID: TN73XERFID
Report No.: 180400028TWN-001
Page 83 of 90

Freg. |Spectrum| Ant. |Preamp.|Correction| Reading | Corrected | Limit |Margin| Restricted
Mode | CH Analyzer | Pol. Gain Factor Reading | @3 m band
(MHz) | Detector | (H/V) | (dB) (dB/m) | (dBuV) |(dBuV/m) |(dBuV/m)| (dB) (MHz)
36 5150.00 PK Y 39.27 1.50 69.45 70.95 74 -3.05 4500~5150
802.11a 5150.00 AV Vv 39.27 1.50 51.09 52.59 54 -1.41
Chain 0 48 5447.96 PK Y 38.34 3.30 59.32 62.62 74 -11.38 5350~5460
5447.43 AV Y 38.34 3.30 46.13 49.43 54 -4.57
36 5150.00 PK Y 39.27 1.50 67.77 69.27 74 -4.73 4500~5150
802.11a 5150.00 AV v 39.27 1.50 51.70 53.20 54 -0.80
Chain 1 5391.83 PK \Y 38.52 2.96 58.59 61.55 74 -12.45
48 5350~5460
5385.36 AV \Y 38.54 2.92 45.75 48.67 54 -5.33
802.11n 5150.00 PK \Y 39.27 1.50 68.21 69.71 74 -4.29
36 4500~5150
(HT20) 4864.40 AV \Y 39.96 0.16 51.16 51.32 54 -2.68
Chain 5386.44 PK \Y 38.53 2.93 58.87 61.80 74 -12.20
0+1 48 5447.34 AV \Y 38.34 3.30 46.15 49.45 54 -4.55 535075460
144. PK Vv 2 1.4 7 70.1 74 -3.81
802.11n 38 5 00 39.28 6 68.73 0.19 3.8 4500~5150
(HT40) 5150.00 AV \Y 39.27 1.50 51.07 52.57 54 -1.43
Chain 449.82 PK Vv .34 .32 . 2.31 74 -11.
46 5449.8 38.3 3.3 58.99 62.3 69 £350~5460
0+1 5447.03 AV \Y 38.34 3.30 46.37 49.67 54 -4.33

Remark: Correction Factor = Antenna Factor + Cable Loss + High Pass Filter Loss - Pre_Amplifier Gain
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8. Power Line Conducted Emission

8.1 Operating environment

FCC ID: TN73XERFID

Report No.: 180400028TWN-001

Page 84 of 90

Temperature: 20 T
Relative Humidity: 55 %
Atmospheric Pressure 1008 hPa

Requirement 15.207

8.2 Limit for AC power line conducted emission

Freq. Conducted Limit (dBuV)

(MHz) Q.P. Ave.
0.15~0.50 66 — 56* 56 — 46*
0.50~5.00 56 46
5.00~30.0 60 50

8.3 Measuring instrument setting

Receiver settings

Receiver function Setting
Detector QP
Start frequency 0.15 MHz
Stop frequency 30 MHz
IF bandwidth 9 kHz
Attenuation 10dB
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8.4 Test procedure

1. Configure the EUT according to ANSI C63.10:2013. The EUT or host of EHT has to be placed
0.4 meter far from the conducting wall of the shielding room and at least 80 centimeters
from any other grounded conducting surface.

2. Connect EUT or host of EUT to the power mains through a line impedance stabilization
network.

3. All the companion devices are connected to the other LISN. The LISN should provide
50Uh/500hms coupling impedance.

4. The frequency range from 150 kHz to 30MHz was searched

5. Set the test-receiver system to peak detector and specified bandwidth with maximum hold
mode.

6. The measurement has to be done between each power line and ground at the power

terminal.

8.5 Test diagram

AC Power ——  LISN Adapter EUT

EMI
Receiver

Note: The EUT was tested while in normal communication mode.
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8.6 Test results

Phase : Line

EUT : HURESAC-3XE-C

Test Condition : TX mode

Carr. Leveal Limit Level Limit Margin

Frequenay Factar Op Op AT Lo (dE}
(Miz) (dE} {dEu¥y  (dBu¥)  ({dBu¥)  ({dBul) Qp Aor
0.15% 9. 49.714 65,36 F4.08 35.36 -15.82 -21.47
0.212 9.4 42,80 63.14 3722 53.14 -20.34 15,92
0.263 4.4 37.06 61,34 21.36 31.34 -24 . 2F 0 -29.9F
0.424 4.3 34,55 3137 F1.84 47.37 -d2.82 <1554
0.52% 9. 35,81 56.00 27,80 46.00 -17.1%  -18.40
14,828 988 35.80 60,00 20,51 50.00 -24.20 0 -19.19

Remark:
1. Correction Factor (dB) = LISN Factor (dB) + Cable Loss (dB)
2. Over Limit (dB) = Level (dBuV) — Limit (dBuV)

Level {dBu
a5 {dBuv)

43

0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
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Phase : Neutral

EUT : HURESAC-3XE-C

Test Condition : TX mode

Carr. Level Limit Level Limit Margin

Frequency Factor (p Op AN Ly {dBy
(M=) {dB} fdBu¥y  {dBu¥)  {dBu¥)  {dBuT) Qp P
0.157 9.74 49,91 65. 60 59.40 55.60 -15.70 -16.21
0.214 9.74 42,37 63.05 36.23 53.05 -20.68  -16.82
0,262 a.74 36,57 61.34 28.30 51.24 -24. 76 -22.83
0.421 9.73 34,85 57.44 30.57 47.42 =223 -16.83
0.3535 9.74 35.00 56.00 55.42 46.00 -1§.00 -10.55
15.552 9,92 36.21 60,00 29,89 50.00 -43.07% 0 -E20i

Remark:
1. Correction Factor (dB) = LISN Factor (dB) + Cable Loss (dB)
2. Margin (dB) = Level (dBuV) — Limit (dBuV)

Level (dBu
8% {dBuv)

43

0.15 0.5 1 2 L 10 20 30
Frequency (MHz)
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Appendix A: Test equipment list

FCC ID: TN73XERFID

Report No.: 180400028TWN-001

Page 88 of 90

Calibration ML
Equipment Brand Model No. Serial No. Calibration
Date
Date
ESCIEMITest | Rohde & Schwarz ESCI 100018 2015/12/02 2016/11/30
Receiver
Spectrum
Analyzer Rohde & Schwarz FSP30 100137 2015/08/18 2016/08/16
Hor(q _Algtg)”na SHWARZBECK BBHA 9120 D 9120D-456 20140829 | 20170827
Ho(r:ﬂ';g;"a SHWARZBECK | BBHA9170 | BBHA9170159 | 201409/16 | 201709/14
Broadband
SHWARZBECK VULB 9168 9168-172 20130808 2016/08/06
Antenna
Pre-Amplifier EMC Co. EMC12635SE 980205 2015/10/7 2016/10/05
Pre-Amplifier MITEQ JS4'260_%1000"27 828825 201509/15 | 2016/09/13
Power Meter Anritsu ML2495A 0844001 2015/11/11 2016/11/09
Power Sensor Anritsu MA2411B 0738452 2015/11/11 2016/11/09
Two-Line Rohde & Schwarz ENV216 101159 20150608 | 2016/06/06
V-Network
Artificial Mains
Network (LISN) Schaffner MN2050D 1586 2015/05/27 2016/05/25
CON-1 Cable SUHNER BNC / RG-58 1521946 201500509 2016/0507
Test software Audix e3 4.2004-1-12k NCR NCR
Signal Analyzer Agilent N9030A MY51380492 201509/21 2016/09/19
966-2(A) Cable
OkH~26.5GHz SUHNER SMA / EX 100 N/A 2015/05/06 2016/05/05
966-2(B) Cable SMA / SUCOFLEX
OkF~26.5GHy SUHNER Lo4p CB0005 2015/05/06 2016/05/04




intertek

Total Quality. Assured.
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Calibration A0
Equipment Brand Model No. Serial No. Calibration
Date
Date
RF Cable SUHNER SUCOFLEX 102 CBO006 20150506 | 201600505
9kHz~26.5GHz
966-2_3m
Semi-Anechoic 966_2 CEM-966_2 N/A 2016/02/24 2017/02/22
Chamber
High Pass Filter Reactel 7HS-3G/18G-S11 N/A 2015/06/06 2016/06/04
Active Loop SCHWARZBECK
Antenna MESS-ELEKTRONIC FMZB1519 1519-067 2016/03/03 2017/03/02
EMI Test Receiver| Rohde & Schwarz ESR-7 101232 2015/12/02 2016/11/30
Test software ADT Radiated test 7.5.14 NCR NCR
system

Note: No Calibration Required (NCR).
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Appendix B: Measurement Uncertainty

This uncertainty represents an expanded uncertainty expressed at approximately the 95 %
confidence level using a coverage factor of k=2.

Item Uncertainty
Vertically polarized radiated disturbances from 30MHz~1GHz in a semi-anechoic
. 5.14 dB
chamber at a distance of 3m
Horizontally polarized radiated disturbances from 30MHz~1GHz in a
. ) . 5.22dB
semi-anechoic chamber at a distance of 3m
Vertically polarized Radiated disturbances from 1GHz~18GHz in a semi-anechoic
. 3.64dB
chamber at a distance of 3m
Horizontally polarized Radiated disturbances from 1GHz~18GHz in a
. . . 3.64 dB
semi-anechoic chamber at a distance of 3m
Vertically polarized Radiated disturbances from 18GHz~40GHz in a
. . . 2.7dB
semi-anechoic chamber at a distance of 3m
Horizontally polarized Radiated disturbances from 18GHz~40GHz in a
. . . 2.7 dB
semi-anechoic chamber at a distance of 3m
Radiated disturbances from 9kHz~30MHz in a semi-anechoic chamber at a
i 3.53dB
distance of 3m
Emission on the Band Edge Test 3.64 dB
Minimum Emission Bandwidth 0.85dB
Maximum Conducted Output Power 0.42dB
Power Spectral Density 0.85dB
AC Power Line Conducted Emission 2.47 dB
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